28508-G01

[EZG0O]

a EIEER Company

SERVICE PARTS MANUAL

ELECTRIC POWERED UTILITY VEHICLE
(800 SERIES)

MODEL YEAR: 1998
REVISED: 6/99



SERVICE PARTS MANUAL

ELECTRIC POWERED
UTILITY VEHICLE

E-Z-GO Division of Textron reserves the right to make design changes without obligation to make these changes on units previously sold and the information
contained in this manual is subject to change without notice.
E-Z-GO Division of Textron is not liable for errors in this manual or for incidental or consequential damage that result from the use of material in this manual.

SERVICE PARTS DEPARTMENT INSIDE USA PHONE 1-800-227-7029 FAX 1-800-752-6175
OUTSIDE USA PHONE 010-1-706-798-4311 FAX 010-1-706-771-4601
E-Z-GO DIVISION OF TEXTRON, INC., P.O.BOX 388, AUGUSTA, GEORGIA 30903-0388

Service Parts Manual



| LIMITED WARRAN |

WARRANTY

TO OBTAIN A COPY OF THE LIMITED WARRANTY THAT IS APPLICABLE TO YOUR
VEHICLE, CALL OR WRITE YOUR LOCAL DISTRIBUTOR, BRANCH OR THE E-Z-GO
WARRANTY DEPARTMENT.

THE USE OF NON E-Z-GO PARTS AND HARDWARE MAY VOID YOUR WARRANTY.

OVERFILLING OF BATTERIES MAY VOID YOUR VEHICLE WARRANTY

Service Parts Manual




GENERA

INDE

lllustration ........cccceeeeeee SR eemssemeerreeessssssssssssreees resssssssssssssseessssenererEEeneens Page No.
ACCELERATOR

o Accelerator Pedal, Pedal BOX........occceivcreuiiierireceriresessccseneeereseesssee e e s sanssesessesesssssnssessssansssnnnes A-1
BATTERY CHARGER

* PowerWise™ Battery CRarger .......ccvevieriiiiiiiere e rss s sese e e e s st e e s e e s e s e aee s B-1
BODY

* Front Cowl, Instrument Panel, Floor Panel, Front Shield ............ccoiciiiiiimmmmmeiieeecneecccccenneneeens C-1

* Front Cowl (Metal), Instrument Panel, FIOOr Panel ..........ccoocceereiiiieinerinerensceressese e see s c-2

* Seat Frame, Battery Tray, Splash Panels, Floormat, Seat Wrap, Side Panels, Rocker Panels .... C-3

« Seat Filler Panels, Rear Fenders, Rear Panel, Front BUMPETr..........occcvviiiiiccccnnnscccereecccceeeen, C4

» Ash Tray, Ball Hitch, “C” HItCh.......cocciiiiieie et s C-5
BRAKES

* Brake Pedal (With brake lIghtS) ......cceecuereimreiieeecr e D-1

* Brake Pedal (without brake lights) .......coceiiierieee s D-2

L 2] e LI 0] = o = D-3

L At 1= I ST 2= (= PPN D-4
CAB & ACCESSORIES

L7 T PP SRRRR E-1

e Cab Mounts, WINAShIi€ld WIPEF ........ccccieiiieciieiiccrees st secser e e s sseee e e s s e e e e s s nees s sssssa s se s sennnens E-2

LD ToTo) {1 1 (o] o= 38 N o | N E-3

» Control Panel, Fan, WOrk Light........ccceureimiiiirercrire it E-4
DIRECTION SELECTOR

L D11 (Yo (o] g IR T=1 =Yo7 (o ] T F-1
ELECTRIC MOTOR

L = 1=Ted (¢T3N 1V Lo} (o] PRSP PORPP G-1
ELECTRICAL SYSTEM

L = 11 (=] (= PSSR PPRRPRPP H-1

* Charger Receptacle, FUSE BIOCK.......ccccviiiciiiiiiciiieniseie e srerecssssee e s e s sssne e e s s s nen e s s ssnneesnesssnnnns H-2

* Ignition Switch, State of Charge Meter, HOM ..ot H-3

B 1= T | o | S H-4
* Brake Pedal & Taillight CONNECHONS.....c..cciivirrieeiircee et ceece e e sae e e sne e s ne s sae s H-5

Service Parts Manual ii



I GENERAL INDE |

lllustrated Parts Breakdown:

lllustration Page No.

o TUIN SigNal, HOUE MELET ... ..ot s s e s e e e s s e e s e e e s e e e e an H-6

o Work Lights, Strobe Light........c.eee ittt H-7
ELECTRONIC SPEED CONTROL - HD

* Electronic Speed Control, Cover, SOIENO0I..........cccerrreirrernriiies et eee e J-1

* Electronic Speed Control Wiring, Solenoid WiriNg.........cccevereriernirnnereerreeeeeese e ssee e e J-2
FRONT SUSPENSION

* Front Axle, Spindle, Wheel Hub, Shock Absorber, Spring ....cccoocveecveereriiisciee e K-1
REAR AXLE

* Differential Cover, Drain Plug, Vent, Differential GUard.........c..ccceiververrrenieeriennsessneessesseessennenns L-1
REAR SUSPENSION

* SPring, ShOCK ADSOIDET ..ottt sttt eae s M-1
SEATING

* Seat Bottom, Seat Back, Hip ReSraint ..........ccuvieiirieeiieieetere e s s N-1
STEERING

* Steering Box, Steering Shaft/Column/Wheel, Tie ROdS.......c.cccccvriiirnmriresienrr e P-1
TRUCKBED

* Manual Dump Bed, Tailgate, DECAIS...........cceveerrmieriiiincerinerese it e e ss e s sree s s sere s s ee s s seeessneen e Q-1

e Tilt Latch, Bed StOp CabIe ... et e Q-2

e Bed Liner, Bed PiVOt FIamB .......cccccviieiieeeeicrs ettt s ccesreeeeesenesassssnessreseseeesessssnnsssssnnsnsnnsneens Q-3

L F- L == ISR Q-4

* Electric Dump Bed, Tailgate, DECAIS.........cceeevuirrciirrereeretce st sciee e seee s ssree s s e s s e s s eeessnnessan Q-9

* Bed Liner, Bed PiVOt FIameE ......ooi i ccccriees s ecieeree s seve s sse s neeae s s e esesesseen e s ssnnnnseaneees Q-10

* Actuator, Battery Connections, TOggle SWItCH .........cocvrereiiieiiiere e e Q-11
WEATHER PROTECTION

LS 101 T o o T PRSPPI R-1

LA AT oo Y g TT=1 o IS o L= 1Y 1 (o R-2

¢ Inside mirror, 3-Sided Soft ENCIOSUIE .....ccoi et cecsere e s ee s e e s e essne e eesennnnnns R-3
WHEELS AND TIRES

* Tire and Wheel Assembly, Wheel Rim, Valve Stem ..........c.ccocoervrvinirvenin e cee e S-1

@ HUDCAPS. ...ttt ettt e e st e e a e ae e ee e e e e st e rennnenns S-2

iv Service Parts Manual



I ENERAL INDEX |

SPECIALTY PRODUCTS
® Special Tools
® Paint
¢ Performance Products

Appendix A

ACCESSORIES ........cccoiriimmninsannmsssassnssssssssssmssssssnsssssmssssssnsssssssnsssesssnnssesssnns Appendix B

® Accessory Listing

Service Parts Manual v



Notes:

GENERAL INDEX

vi

Service Parts Manual



HOWTO

This manual is divided into several sections:
* GENERAL INFORMATION
* |LLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:
*  WARRANTY INFORMATION
® GENERAL INDEX
* HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a list of Specialty Products and Accessories.

USE OF THE MANUAL

To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see Body located in the ILLUSTRATED PARTS BREAKDOWN section of this manual for
its location) and note the complete number shown on the plate.

Service Parts Manual Vi



HOWTO U

TITLE TITLE

LEFT HAND ILLUSTRATION PAGE

PARTS LIST (CONTINUED ON
CONTINUED ON RIGHT HAND PAGE
I(F REQUILFJRED) G REAR OF PAGE IF REQUIRED)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying descrip-
tion for specific information regarding the part.

2. IFYOU KNOW THE PART NUMBER
® Locate the part number or description in the appropriate column on the parts list page.

NOTE: ltis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by E-Z-GO and the asterisk (*) indicates that the part depicted is
not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service
Manual will be available from the E-Z-GO Service Parts Department.

viii Service Parts Manual



ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual



E

1 - Includes ltems 2 - 37

18

To Harness
from
Direction
Selector

Page A-1 Service Parts Manual



| Electric Vehicle

ACCELERATO

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 25870-G03 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 37).....ccccvvvnmiinnicnisiennenes 1
2 70116-GO1 ACCELERATOR PEDAL BRACKET .....cccoiiviiinicirenicicisc s 1
3 00984-G01 SCREW, #8 - 10 X 1/2" LGt 4
4 25853-G01 PEDAL BOX AND COVER.......occooicitiiisccsrii s 1
5 00684-G6 SCREW, #8 - 32 X 3/4" LGi. ...ceveririrrinrcrinerissi st 4
6 25861-G01 MICRO SWITCH.....coiiii ittt 1
7 00982-G01 SCREW, #4 - 14 X 5/8" LG...coviieriiirriiirstreesee st st 2
8
9 25854-G01 INDUCTIVE THROTTLE SENSOR .....cccoiieiiirteertseeseeeee s 1
10 00983-G01 SELF THREADING NUT, 3/16" ...t 2
11 26551-G01 PLUNGER ..ottt s se e 1
12 00486-G2 SETSCREW, #8 - 32 X 1/8" LGi.....eeeirtiecirrrie ettt 1
13 00550-G2 LOCK NUT, 1/4 - 28.....eeeiireericrtiie sttt s 1
14 17677-G1 SPRING RETAINER, 1/2"..... oottt 1
15 17979-G1 BUSHING ...ttt s s 1
16 73046-GO1 COMPRESSION SPRING.......ccccoiiirierrenirse et see s 1
17 17677-G2 SPRING RETAINER, 3/8".......co ittt s 1
18 25859-G01 ACCELERATOR ROD .....cociiiiiiiiiniinrnnnisnisss s snessssssnssnnd 1
19 00532-G4 LOCK NUT, 5/16 - 24.....cereirieiesccreece e st sss e s 1
20 10385-G4 CLEVIS YOKE (ADJUSTABLE)........cccsntieinieciinininssnnsssnnsns e 1
21 10386-G3 CLEVIS PIN, 5/16" X 1" LG ..ottt 1
22 17838-G1 NYLON BUSHING ...ttt 3
23 17255-G1 TEFLON WASHER, 5/16".......oooiiiriiiiiinctiinninee i 1
24 10387-G3 COTTER PIN, 3/32" X 3/4" LG ....ooveriririririnneetcss s secse s 1
25
26 70134-GO1 PEDAL PIVOT PIN ..ottt s sse s 1
27 00986-G01 PUSH NUT, 9/32" .....ooiiiiitriitn ettt 1
28
29 25879-G03 WIRING HARNESS (PEDAL BOX ASSEMBLY) .....c.coceiiiierincniiieeeeeenee 1
30 17313-G1 LOOM FLEX, 3/8" X 8" LG (BULK).......cotrtieeiereccreecrsins e 1

Service Parts Manual Page A-2



ER

hicle

ATOR

Electric Ve

CCEL

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 17618-G1 WIRE TIE coouneeeeeveeeseeesessssssesssssessssssssssesssssessssesssasesssssssssasesssnssesasessassssnnns 2
32
33 | 25799-Go1 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 34 - 37)............. 1
34 | 27844-GO1 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 35 - 36)............ 1
35 | 15766-G1 OVAL RIVET, 3/16" X 3/8" LGi....ouevereeereresessesesseessssesessensesnssesssesesns 6
36 | 27512-Go1 ACCELERATOR PEDAL PAD .....ormrvverereeesessesssesessssssssssessassssens 1
37 * ACCELERATOR PEDAL .....oooovuereeeeeeesessesesssssssssssssssnsseesesesssssassssnnns 1
38
39 | 00715-G2 BOLT, 5/16 - 18 X 13/16" LGi.ovvvrvrveeenressseesesssenessssensssessesssssensssssesssesessssssessens 4

Page A-3 Service Parts Manual



Electric Vehicle ACCELERATO

Service Parts Manual Page A-4



BATTERY CHARGER

Electric Vehicle

2. - g sway| sepnjou] - |

preog [0U0D
wol a3d

o—=2 (o> 0
6
aNM : 51
Jownopsuer] —_— n
8 \A_W
L

Service Parts Manual

Page B-1



| Electric Vehicle BATTERY CHARGER

)

PR
m f;m»@—[\/ﬂ(//?/x\%ﬁ \S ':_‘_T._ lJ
2

—
[0]
£
=

2
7]

c

W
iy
Te]
o

)
e
T
~-2
[

Service Parts Manual

Page B-2



lectric Vehicle

| BATTERY CHARGE

n
&)

32 - Includes ltems 33 - 42 {

DC CABLE INSTALLATION

WHT from
DC Cord

©,

45

Chassis

10 S
\\\\\\\\\\\glé,“//zo ((&
47 Wp 3 51
46 \@f — E'*Es\a 48
o
Heat Sink
AMMETER INSTALLATION

Page B-3 Service Parts Manual



| Electric BATTERY CHARGER

—©
To Diode
™~

54
To Capacitor . f/ BLK to
& 4
To XF on Power 4 DC Cord
Input Board % - /
To Normally Open M
on Relay at Power '/ — ?\
Input Board\@/\ ®\523

I

TRANSFORMER INSTALLATION \j

U

56

BRN from Control Board
ORN from Control Board
WHT from AC Cord
BLK from AC Cord
BLK from Transformer

Front of
Charger

POWER INPUT BOARD GROUNDING
INSTALLATION DETAIL

Service Parts Manual Page B-4



| BATTERY CHARGE

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 28115-G04 POWERWISE™ CHARGER (INCLUDES ITEMS 3 - 72) ...oieiereeeceeceeeeneenen 1
2 * CHASSIS ... s er s st se b s s r e n e e s mn e s sanas 1
3 00513-G6 SCREW, #8 - 18 X 1 3/4" LG .o oceeee e eeeee e eeeeee e smee e s 2
4 00559-G4 WASHER, #8 ......eeiiiiiiiiccceiiee sttt e ssesar e e s e s san e s s s ssn e s e s mn e e e e e s s nnneneens 2
5 11572-G3 EXPANSION NUT ..ottt s e s sessressseessssse e s s s sme s s sse e sme e smeas 2
6 28104-G01 HEAT SINK ..ot sin e s s sse e s ss s s ssne s s s e e s s mn e s s mne s sanas 1
7 00138-G3 SCREW, #6 - 32 X 3/8" LGi. ..c.eeetireerriieriesitreesirsceesssesseesse s e e s ee s sessnansns 2
8 00559-G3 WASHER, #6 ..ottt cers s ee s e s s s e e e sne e e e sane e 2
9 00567-G3 LOCK WASHER, #6 ....coceireiereeree et srrec st sse s seese e e s s e e s ensenae s 2
10 00525-G5 NUT, #6 = B2, erriiiiiisccrnreeesss s srsrerese s s s se s s s snassnereeses s ses s sansnnnsssnsassaeees 2
11 18488-G1 DIODE. ...ttt rre st s e s s s saar e e e s s s nr e e e e mn e e ae e s s saaeneeenannnnes 2
12 01005-GO1 SCREW, #6 - 19 X 5/16" LG ..coeiieeeiiiiseeieeircceire s ee e sessree s s s smes e e s s snne 3
13 00559-G3 WASHER, #6 ...ttt e s s e s e s e 3
14 28111-G01 SUPPORT SPACER ..o ciiirieerieerenrersseesseeresssasssssasssesassssssesasesnasessaees 3
15 28110-Go1 ELECTRICAL CLIP ...ttt sste e ssee s ssee s s ese e s e s e e s e s ennn e s 1
16
17 * COVER ..ttt ab e s s nr s e s e saaen 1
18 28102-G01 HANDLE ...ttt rre s s s s e e e ssssee s s e e e s e s s seme e s s menessesnnensans 1
19 00614-G4 SCREW, #8 - 18 X 1/2" LG c..eveiieieeeerieceresesee e s s sseessesee s e s s e ene s s mne e 6
20 00559-G4 WASHER, #8 ... ettt sttt sser e ee e e s e e e e e e e s s e mnn s 1
21 28136-G01 LABEL (VENTILATION) ....ooiiiieiciiiereeseee e senesseene s er s e s e s ne s s e s s saneessanes 1
22 28136-G02 LABEL (DC CORD CONDITION) .....cciiiieriirtensecereiseseesseeesssnresesensssssnessnnes 1
23
24 26979-G01 CAPACITOR BRACKET .....oticiiierierereecets e s ssseesssae s e s sans s sssenenans 1
25 28109-Go01 CAPACITOR ..ottt recte st e e e s e sr e e e ssesse e s s e nee e e s s e nnnneeeesannns 1
26 00969-G01 SCREW, #8 - 32 X 3/8" LG. .cceerieiieeirercrieseseesreeeessseressesesssnesssesnnessesmnensnes 3
27 00414-G5 BOLT, 1/4 - 20 X 5/8" LGi....uetieeeieiiererrecieteerssee e ssseeeseseeessessseeessesnnnssnssnnnssns 3
28 11027-G2 LOCK NUT, 1/4 = 20 ... eiieceeccteseeesettereetesss et e sesaeeeseee e s seesssnee s sesneessnnnnnenans 3
29 19388-G4 AC CORD ...ttt ettt ee s s s e s s e s s e e e s e e s e sense e e s e aee s 1
30 13557-G2 STRAIN RELIEF (AC).....uiiiiiirieereeieieee e sesessesseesser e ssnaesssneessssanen 1

Page B-5 Service Parts Manual




THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

BATTERY CHARGE

R

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 13557-G3 STRAIN RELIEF (DC) ...coiiiiiiirieieeeeieneesesteneseessanessessssessseessssesssssssssesnsesans 1
32 28137-G01 DC CORD AND HANDLE ASSEMBLY (INCLUDES ITEMS 33 -42).......... 1
33 | 73051-G11 PLUG (TOP HALF).... e eeveeeeesseeseeeessssessesssessesesessessmesssesssseesessssssssessnens 1
34 73051-G12 PLUG (BOTTOM HALF).....ooiiiiiiie et ereesseentee e sen s eae s s ve s e 1
35 73051-G13 AUXILARY CONTACT ...ircreeetrsieriesreesseessseessesesesssessssesssessssessssesad 1
36 28114-Go1 (DO 070 21 5 L RS 1
37 73051-G14 MALE PIN ettt et e e e s s s e s sae e e s e e e e ns 2
38 73051-G08 SCREW, #10 - 32 X 1/2" LG (BRASS) ....cceirreerreeciertrecee e ccnerecaeennd 2
39 73051-G15 MAGINET ..ottt sttt e s s see s e s sae e see s saesass s se e e seensseesaneennes 1
40 73051-G16 SCREW, #6 - 32 X 1/2" LG (STAINLESS STEEL) ....cccceveercerreerneend 2
41 73051-G10 LOCK NUT, #6 - B2 ....ueerieieiceriiresteereseeee s e e s seeseeeesesnesessseesesssseeens 4
42 73051-G17 SCREW, #6 - 32 X 1" LG (STAINLESS STEEL) ......covvmreerererrceeeneend 2
43
44
45 28105-GO1 AMMETER ... .ottt et e s e e s sae e s et e s s ssa e s s nne e s s mneennnd 1
46 00984-G01 SCREW, #8 - 10 X 1/2" LG ..eeieeereeer et ctree st s s see s s ae e e an e s enes 2
47 00559-G4 LS | TR - 2
48 01003-G01 BRASS WASHER, #10....ciiiiiiticcceerecee st esctes e e seee s sese s e s snn e e s e s 4
49 22589-G2 SHOULDER WASHER, #10 .....c.ciivirireiecrters e rsreecceeseeeseeseaeesnseesneeesnennns 1
50 00771-G6 NYLON WASHER, #10...c.uciiiiiiiriicienreescciesseesseeessesssseessessssesseseessnsssssesens 1
51 00528-G4 (O R 10T = R 3
52 28106-G01 BOAMP FUSE ...ttt sttt st sete s seessseessse s esseesnse s s see s e e ssnasend 1
53 00565-G5 LOCK WASHER, #10 ....cccviiiieceirieecteriee s stenereesae s ssee s eesseesenessssese e esseneanaes 4
54 00378-G4 SCREW, #10 - 24 X 1/2" LG .eovvereeeceeceesste s cees e e sseesseesaeessaesssseesssnessnenens 2
55 00526-G3 NUT, #10 = 24ttt e et s s e e s e e e s see e s naes 2
56 28103-GO1 TRANSFORMER ...t see e e e s e e e et eneanees 1
57 27877-GO1 SPACER SUPPORT ...ttt rtertrrisssee s ceeesesseeessessseessesesee s seressanend 4
58 17618-G1 WIRE TIE..... ettt cee s e e e e s an e st s e e et s se s e saee s s nesesnn s 2
59
60 00372-G3 SCREW, #8 - 32 X 3/8" LG.....cceecvreveernercneennne VTS 1

Service Parts Manual Page B-6




BATTERY CH

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
61 25977-G32 16 GA WIRE (GREEN 4" LG) ....covieierieeerenreres st eressser e sene e s 1
62 00565-G4 LOCK WASHER, #8 ......ciiiioiieieeiiteereieene e s s ere s e e e s nr e e s s 1
63 00526-G1 NUT, #8 = B2ttt seiteesett e s sssrre e s s s nne e e s s s nn e s e e s nr e e e s e anr e e esasesnnnes 1
64
65 * LABEL (POWERWISE™) .....ccociiiiiieireteresrenceneee s snesssse s ssee e smne s nsnasnssenas 1
66 28126-G01 CONTROL BOARD (POWERWISE™).....ccceoceerrireeenereereee e s s e sneeenans 1
67 28126-G03 POWER INPUT BOARD (POWERWISE™) ......cccceiriierreees s rcee e 1
68
69 00565-G7 LOCK WASHER, 1/4" ... ettt en s s s s 2
70 00532-G2 NUT, 1/4 = 28ttt et s e s e e s e e e ana e e 2
71
72 71785-GO1 LABEL (REMOVE BATTERY) ..ttt ree s sen s esen e s sane e saees 1

Page B-7 Service Parts Manual



I Electric Vehicle BATTERY CHARGER |

Service Parts Manual Page B-8



l BODY Electric Vehicle

18 - Includes Items 19 - 22

19
21 20

SERIALNO. )
&

E-2G
Augu:

Page C-1

Service Parts Manual



l Electric Vehicle BODY

Cowl Cap

125 - Includes items 126 - 135

Cowl

OPERATING
WEIGHT

WITHOUT
BATTERIES
RATED
® CAPACITY -
BATTERIES -

MAX WEIGHT

MAX AMP/HR CAPACITY
voLTs e - @ 20 HR RATE 245
CONFORMS TO ASME/ANS|

B56.8 AND ANSUNFPA 505

RECOMMENDED TIRE INFLATION
FRONT REAR

Service Parts Manual Page C-2



Electric Vehicle

BODY

Service Parts Manual

Page C-3



Electric Vehicle

BODY

100

101

(-
» 7
> \

@
-
=

Service Parts Manual

Page C-4



l BODY Electric Vehicle

103- Includes ltems 104 - 107

109- Includes ltems 110 - 114

116 - Includes ltems 117 - 123

Page C-5

Service Parts Manual



I Electric Vehicle BODY |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70047-GO1 UPPER FLOORPAN ... .ottt e 1
2 14601-G11 RIVET, 3/16" X 9/18" LG ..o e e 9
3
4 70451-GO1 LOWER FLOORPAN.......ceieteeceee ettt s 1
5 14601-G11 RIVET, 3/16" X 9/16" LG ...ceeeeeieeeeee et 7
6 70452-G01 ACCESS COVER......coii ettt e e e e 1
7
8 27166-G02 FRONT SHIELD ...ttt e e 1
9 71015-G01 FRONT SHIELD BRAGCE..... .o 2
10 01038-G01 SCREW, 1/4 - 20 X 1/2" LG oeecveeeeere et 4
11 16469-G7 WASHER, /4" ..o e e 2
12 16816-G2 RATCHET FASTENER, 1/4" X 3/4"... oot 2
13
14 71143-G01 SPLASH PANEL ASSEMBLY ..ot e s 1
15 27919-G02 FOAM TAPE, 3/4" X 2" LGttt e 3
16 16816-G2 RATCHET FASTENER, 1/4" X 3/4"... oot 1
17
18 71151-G01 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 19 - 22) .....cccvovvreennene 1
19 71153-G01 DEFLECTOR (PASSENGER SIDE) ..ot 1
20 71154-G01 DEFLECTOR (DRIVER SIDE) ...coouiiiieieieee e 1
21 00614-G5 SCREW, #8 - 18 X 5/8" LGi...ceeiiieeeie et 6
22 71158-G01 INSTRUMENT PANEL INSERT (FOUR CUP) ....cccei i 1
23
24 71179-G03 LABEL (SAFETY) ettt e s s 1
25
26 * SERIAL NUMBER PLATE ...t 1
27 * CAPACITY PLATE ..ottt 1
28 10570-G9 RIVET, 1/8" X 11/32" LGi..eeeeiee ettt 4
29
30 01036-G01 SCREW, #10 - 24 X 3/4" LG ...oieeeee et 4

Service Parts Manual Page C-6



l BODY Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 11098-G7 NUT, #10 - 24 .ot e e e e ee e e e e ennee e e e e nnnes 4
32 71115-G01 VINYL TRIM Lttt ettt e e e st e e e snnr e e e e e ean 2
33 14601-G13 RIVET, 5/32" X 9/16" LG ...eeeee e se e e s ee e eesneeeen 10
34 71051-G** LT Y SRS 1
35 71037-G02 NAMEPLATE (E-Z-GO) ..uuuiiiiee ettt ettt ettt e s e e 1
36 12064-G3 L WS o L R OO 2
37 14601-G13 RIVET, 5/32" X 9/18" LG «.eeiiiiiieee ettt ettt e e e e e e snneee s 2
38 71055-G01 RIVET, 3/16" X 3/8" LG ...eeeiiieiciiiee ettt ettt e et e e e e e e s nnneeee s 7
39 71056-G01 BOLT, 5/16 - 18 X 5/8" LGi....ueieeeiieeeieeeeieeeee et eee st seee e e e e e ennee s 4
40 00570-G2 WASHER, 5/18" .....ooveorveeseeeseeieseseseeseeesssessesssssssssesssesseseseses s sssssessseeeeees 4
41
42 70244-G02 SPLASH PANEL.......eeiiie ettt et e e e e e 2
43 00715-G2 BOLT, 5/16 - 18 X 13/168" LGi..ccceeeeeeeeeieeeee e seee et eee e e seeeesneeeen 8
44
45 70441-G01 SEAT FRAME ... ettt e e s et e e e e enee e e e e e nnes 1
46 00715-G2 BOLT, 5/16 - 18 X 13/168" LGi...cceeieeee ettt ee e e 4
47
48 70046-G01 BATTERY RACK ... ettt ee et s et esanee s e e asaeeseeeesneeenns 1
49 70200-G01 SCREW, 3/8 - 168 X 1 1/4" LG ..o eeeieee ettt ettt e e e ssneaee e e ene 2
50 00438-G6 BOLT, 5/16 - 18 X 3/4" LGi..uuiiee ettt tee et e et e e e e e e 2
51 00559-G8 WASHER, 5/16" ... ettt nee e s e e snte e e ese e e ere e e eneeeennes 2
52 11098-G6 LOCK NUT, 5/18 - 18 . iii e eee e rtee e te e et e e et e e e e neeeesee e eneeesneeeennee s 2
53
54 71379-G** SEAT WRAP PANEL ....coiii ettt ettt e e e e e e enee e e e 1
55 10570-G10 RIVET, 5/32" X 9/16" LG ...eeeee e se e e s ee e eesneeeen 8
56 71609-G01 SEAT HINGE PLATE ... ettt e s e s 2
57 10570-G11 RIVET, 3/16" X 3/4" LG ...oetiieiiiiiiie ettt e et e e e e e e e s nnnneeee s 4
58 20271-G2 HOLE PLUG, /2" ittt ettt e s e e s a e s e s e e nsnae e e e e nnes 1
59 71259-G01 SIDE PANEL (DRIVER SIDE) ..ccceiiiiiiiieciie ettt enee e e e 1
60 71259-G02 SIDE PANEL (PASSENGER SIDE) ...coiiiiiiiiiie et 1

Page C-7 Service Parts Manual



I Electric Vehicle BODY |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 10570-G10 RIVET, 5/32" X 9/16" LG ...ceeee ittt 4
62 10570-G12 RIVET, 1/4" X 1/2" LG oot s 4
63
64 34904-G01 DECAL (WORKHORSE® 800E) .......eucvueeeeeeeeeeeeeecteeeeeeeeeeseseeee e 2
65
66
67 70135-G01 PEDAL PIVOT COVER ... .ot 1
68 70048-G** FLOORMAT ...ttt ettt er e en e s ne e naeenane e 1
69
70 71502-G01 ROCKER PANEL (DRIVER SIDE) ....oociiieieeee e 1
71 71501-G01 ROCKER PANEL (PASSENGER SIDE) ......coooiiiiiie e 1
72 15058-G6 RIVET, 3/16" X 3/4" LG ..ottt 4
73 16705-G1 SCREW, 1/4 - 20 X 1" LG ..ot 4
74 23726-G4 SPACER . ... e e e 4
75 00891-G2 LOCK NUT, 1/4 = 20 ..ottt e 4
76 71507-G02 SILL PLATE (DRIVER SIDE) ...couiiiiieeeeeeee e 1
77 71507-G01 SILL PLATE (PASSENGER SIDE) ......ciii e s 1
78
79 71588-G01 SEAT FILLER PANEL (DRIVER SIDE) .....ooioiiiiieiiecee e 1
80 71588-G02 SEAT FILLER PANEL (PASSENGER SIDE).......cccoiiiiiiriieeere e 1
81 14601-G10 RIVET, 5/32" X 7/18" LG ...ee et 6
82 20271-G3 HOLE PLUG, 2" (VEHICLES WITHOUT TOP) .....oiiiieiiieeeeeeeeeeesee e 2
83
84 71224-G01 FENDER (DRIVER SIDE) ...ttt e 1
85 71224-G02 FENDER (PASSENGER SIDE)......ccciieiiiieeeerenee e 1
86 71224-G03 FENDER WITH TAILLIGHT (DRIVER SIDE) .....ocoeiiiie e 1
87 71224-G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) ......oocoiiiieiie e 1
88 00414-G6 BOLT, 1/4 - 20 X 3/4" LGttt e 8
89 00642-G7 WASHER, 1/4" <. e 16
90 00891-G2 LOCK NUT, 1/4 = 20 ..ottt s s e 8

Service Parts Manual Page C-8



l BODY Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

91

92 71225-G01 REAR PANEL ... .o e 1
93 16816-G2 RATCHET FASTENER, 1/4" X 3/4" ... 8
94

95 74040-G01 BUMPER ...ttt e e 1
96 74037-G01 SPACER TUBE ..o s s 2
97 19859-G1 END CAP, B/4" ..ttt 2
98 00570-G2 WASHER, 5/168" ..ttt 6
99 75048-G01 SPACER, 1/2" e e e e 2
100 00905-G8 LOCK WASHER, 5/18".... oo 4
101 01035-G02 BOLT, 5/16 - 18 X 2 1/2" LGt e 4
102

103 75109-G02 ASH TRAY KIT (INCLUDES ITEMS 104 - 107) c.eoceiieeceeeeeee e 1
104 27731-G01 ASH TRAY .ot e e e e 1
105 27736-G01 GASKET . e e e 1
106 75108-G01 BRACKET ...ttt e e e 1
107 00100-G4 SCREW, #10 - 16 X 1/2" LGi..ceeeei et 4
108

109 75326-G02 BALL HITCH KIT (INCLUDES ITEMS 110 - 114) ...ciiieeeeeeceee e 1
110 75324-G01 HITCH. e e 1
111 13437-G5 LOCK SCREW, 3/8-18 X 1 1/2" LGi...eoiiieeeeee et 4
112 00571-G3 WASHER, 3/8" ...t e 4
113 00566-G1 LOCK WASHER, 3/8" ...ttt s 4
114 00532-G5 NUT, 3/8-1B8 ..ottt e st 4
115

116 75327-G02 CLEVIS HITCH KIT (INCLUDES ITEMS 117 - 123) .eceiieeee e 1
117 75325-G01 HITCH. e e 1
118 13437-G5 LOCK SCREW, 3/8-16 X 1 1/2" LGi....oeeiiiiieeeeee e 4
119 00571-G3 WASHER, 3/8" ...t e 4
120 00566-G1 LOCK WASHER, 3/8" ..ottt 4

Page C-9 Service Parts Manual



I Electric Vehicle BODY |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
121 | 00532-G5 NUT, B/8-16 «.veeeevereeeeeeeeseeeeeseseeseseeeseese e s e seseseseeeeeees e eees e ees e seeeeeses s seees 4
122 | 14443-G7 CLEVIS PIN,1/2" X 2 1/2" LG eoveeeeeeeereeeseeeeseeeeses s e seeeeeseeeee e senee e 1
123 | 19314-G1 COTTER PIN, 2 172" LGveoeeeeeeeeeeeeeeeeseeeseseeeseseeses s e eseeeeseeeeesesee s 1
124
125 | 71025-G02 | COWL ASSEMBLY (EMBOSSED) (INCLUDES ITEMS 126 - 135)......cvrveennnn. 1
126 | 71071-G** COWL (EMBOSSED) .....eeoeeeeeeeeeeeeeeeseeeseseeseseeses s s eeseeeesseeeeseeeesesee e 1
127 | 71030-GO1 COWL CAP ..o e et st eeee s see s ees e 1
128 | 71076-GO1 27 = TSSOSO 2
129 | 71035-Gof FENDER FLANGE (PASSENGER SIDE) ......coveeeeeeeeeeeeeesseeeeeeeeee e 1
130 | 71036-Go1 FENDER FLANGE (DRIVER SIDE) ....oveeeeeeeeeeeseseeeeeseeeseeesseeeeseeeee e 1
131 | 14601-G10 RIVET, 5/32" X 7/16" LGurreeeeeeeeeeeeeeeeeseseeeseseeeseseeeseseeeseseeesesesesesesseseseseeeen 16
132 | 71101-Go1 COWL SUPPORT BRACKET .....ocoveeeeeeseseeseeeeesesesseseseeseesseeeeseseeseseeeseees 1
133 | 10570-G10 RIVET, 5/32" X 9/16" LG -eeeveeeeeeeeeeeeeseee s seeeeeseseeeseseesese s seeseseeseee 2
134 | 71037-Go2 S T X (c 011 0) W 1
135 | 12064-G3 PUSHNUT, 3/16" ooooeeeeeeeeeseeeeeseseeeseseeeeeeseseseeseseseseseeeeseeeseseeseeseeseeseeses s 3
136 | 14601-G10 | RIVET, 5/32" X 7/16" LG werveerieeeeeeeereeeeeeseeeesesseseseeeseseeeeeeeesesseeeesseesesesessseeeseseens 7
137 | 10570-G11 | RIVET, 3/18" X B/4" LG cvoorveeeeeeeeeeeseeeeeeeeeeeeeseeeeseeeseseeee e eeeeeeeseseeseeseeesseeeseneens 2
138 | 15121-G3 WASHER, 1 /8" X 7/32" ...t eeeeee e eeeeeseeeesee e ses e sese e eeseese s 2
139 | 71117-GO1 | FRONT COWL SPLASH PANEL w...ocoeeeeeeeeeeeeeeeeeeseeee e seeeeeeeeeeeseseeeesseeeseneens 1
140 | 71102-G02 | BOLT, 1/4 = 20 X 1/2" LG ervvereeeeeeeereeeeeeseeesesseeeseeeseseeseeeeeseseeeessseesesesessseeessseens 4
141 | 16469-G7 WASHER, T/4" ..ot eeeeeeeeeeeeeeeee e ee e see s ee e eee e ee s es e eees e ees e 1
142
143 | 71379-G29 | SEAT WRAP (EMBOSSED).... ... cveeieeeeseeeseseeseseeeseseeseeeeesesseeesssseseseseesseessseens 1
144 | 71259-G13 | SIDE PANEL (EMBOSSED) (DRIVER SIDE) ....oiveueoeeeeeeeseeeeeeeeeeereeeeessseessseens 1
145 | 71259-G14 | SIDE PANEL (EMBOSSED) (PASSENGER SIDE)........vveeeeeeeeeessreeseseesnenn 1
146 | 34918-G01 | LABEL (INDUSTRIAL 800E).........veeieeeemeeeseseeeeeseeeseseesseeeeseeeeeessseesesseeesseeessneens 2
147
148 | 75459-G01 | GLOVE BOX DOORS (BOTH SIDES) ... veeieereeeeeeeeeeeseeeereeeeesseeeessseeessseeesesenn 1
149 | 75459-G02 | GLOVE BOX DOOR (DRIVER SIDE) ......eeeoieeeereeeseeeeseeeeeseeeeeeseeseeeeeesseeessneens 1
150 | 75459-G03 | GLOVE BOX DOOR (PASSENGER SIDE).......oeemoeeeeieeeeeseeeeeseeseeeeeesseessnenes 1

Service Parts Manual Page C-10



BRAKES

7

1 - Includes ltems 2 - 28

Brake Pedal (Vehicle With Brake Lights)

Page D-1

Service Parts Manual



BRAKES

ic Vehicle

Electr

30 - Includes Items 31 - 39

L

=
S
S o
.

G
e
-

-

Brake Pedal (Vehicle Without Brake Lights)

Page D-2

ice Parts Manual

Serv



BRAKES

e

Electric Vehicle

i

47 - Includes Items 48 - 57
59 - Includes ltems 60 - 63

Page D-3

Service Parts Manual



Electric Vehicle BRAKES

88 - Includes Items 90 - 98, 100, 101 Front of Vehicte

89 - Includes Items 90 - 97, 99 - 101

90 - Includes Item 91 %

92 - Includes ltems 93 - 97
*98 - Includes ltems 100, 101 116
*99 - Includes Items 100, 101 117

106 - Includes Items 107 - 108 88 ‘

Adjuster Arm

Adjuster
Housing

* E-Z-GO recommends ordering
Brake Adjuster Kit (items 98 or 99)
when replacing brake shoes.

Service Parts Manual Page D-4



BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 70263-G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 2 = 28) +.oveooeeveeeeeeeeseeeeeeseseeeeseeseeseseeeseeesesesesseseseseeseseeen 1
2 * BRAKE PEDAL.......oiiiiitiectrisctes et secee s e e s e sste e s e e e s e te s e s aa e e e e asnnesannnsenn 1
3 70265-G01 PARK BRAKE PEDAL ......otii ittt ecee e seeescnee s es s s e s ssnee s nsaeennneen 1
4 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 5 - 7) ............. 1
5 * SERVICE BRAKE PAD ......ooiiieiitercees et ssseee s seerssene s ssee s es s e s seneeeennd 1
6 * PARK BRAKE PAD ......co oottt e et e e e ceeeeeee s et e s e e e e neeeened 1
7 15766-G1 OVAL RIVET, 3/16 X 3/8" LG ...coiriiuiiiinieranerrnttereserssenessseneesesnessesseen 9
8
9 * SERVICE BRAKE PEDAL PLATE ...ttt es e e s 1
10 15932-G2 L Y 0 I | T 1
1" 11737-G1 TORSION SPRING ..ottt rre st snr e s s ee e s re e s 2
12 12064-G1 PUSHNUT, 5/16" ...t ceeeeceeesee e e e e eee e e s s e s se e st e enssn e e s mnessnnenens 1
13 00737-G8 SCREW, #10 - 24 X 1" LGi..ceiiiirtiereee et sceteseee s sen s s er e ssne s sne s e snee s sneas 4
14 00739-G1 RUBBER NUT, #10 = 24 ...t eecne s esssee e s se e e s e e snnenens 2
15 22362-G3 BRAKE PEDAL STANDOFF .......ooiciireiierctere et ccvee st s e ssnen e sse s ennnee s 2
16 27137-G01 CONICAL SPRING.......ctieiiieeeecriresr e rre e s ere e e s ee e s e an e e e s s nnas 2
17 11098-G7 LOCK NUT, #10 - 24ttt ene e s s e e s see e s s e e s s ann s 2
18 10606-G8 MICRO SWITCH ....ooiiieiieetee ettt sce s e s e s e e s me e s s e nanenne s 1
19 00645-G2 SCREW, #6 - 32 X 1 1/4" LGttt nenee s 2
20 00559-G5 WASHER, #10 ... it seires s e e s seer s s e e s ssse e re s sses e s ssnee e nnnnennns 2
21 00559-G3 WASHER, #6.....veeeieeeecceeeeee ettt e cee e st e s e sae e e seee s s e ree e s s ere s s sne e s s s anee s senneeenans 2
22 00565-G3 LOCK WASHER, #6 .....cccceeierecrierceeirsier s cees s ssnessseesssee e ss e e ssses e ssenessnsens 2
23 00525-G5 NUT, #6 - B2 . oeeieeeeterrere et sr e s e s e e e s s mme e s e s s nan e e arens 2
24 * BRASS SCREW......coiiiteiie st sre s ee e s saee s e s st s e ne e e s me e s sne s 2
25 00567-G3 LOCK WASHER, #6 .....cccctteereeritisieescctesestesssenesssnesesseesesesesesesssessasnssssenns 6
26 14628-G1 FASTON TAB ...t ceeeceeecie et r st e st e s e s e e s e see s ne e s ne e e s nnaeeeseeesennnnens 2
27 24605-G1 WIRE HARNESS (BRAKE LIGHT)...cccccctiiittireieereiirersseessveeeceneees e eee s 1
28 17618-G1 LA = O S 3
29

Page D-5 Service Parts Manual




| Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

BRAKES

Yo

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

30 70264-G01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 31 - 39) ...oiiiciiieieerieerreeeereesree e sere s e s see e s mee s s 1
31 11737-G1 TORSION SPRING ......oiiiiiiitiniierceeereir e scee s ssseeessssre s s re s sea s e s seessssneessssens 2
32 15932-G2 PIVOT PIN. ettt s ser e s s este e s e sssenn e s s nne e e s ssnsnnneeessnne 1
33 12064-G1 PUSHNUT, 5/18" ... ettt sttt seeee s es e s s s e s ssan e s e e s s nsn e s e 1
34 * BRAKE PEDAL.....ctiiiire ettt sttt ene e 1
35 70265-G01 PARK BRAKE PEDAL .....ccctirtiriertee et sseteseceeessisee e ssaee s snsaeseaee s snssenennnd 1
36 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 87 = 89) ....ooreeeeerersesesesseeseseesssessesssesesenssessesssesses e 1
37 * SERVICE BRAKE PAD ........ooiiiieietreerce e st s s e 1
38 * PARK BRAKE PEDAL PAD......ccctictierriee e ee e e see s 1
39 15766-G1 OVAL RIVET, 3/16" X 3/8" LGi. ..ceiiciireierrceirceitesssee e sessenesssenesnseness 9
40
41 70582-G01 SHOULDER BOLT, 3/8 = 18 X 4" LG ..ccievitiiirecireesescerteessesneresesesneneresnessneeeenas 1
42 70581-GO1 FLANGED BUSHING .....cocciiitertercteseseee s sre s seees e ssseesesneesssnsnsenend] 2
43 70138-GO1 TORSION SPRING .....coiiiiiieer ettt ree s ee e s ser e st smr e s e e s esenees 1
44 00643-G1 WASHER, B/8" ..ottt st s e s ser e e s e e s e s e e e e e s s nee e e e s e e mnnes 1
45 11098-G5 LOCK NUT, B/8 - 16 ..ciiiccieieiiceireciere s ieetee e s seeesee s s seneae e s s ssase e s sseee e e s s ssmnesessenns 1
46
47 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 48 - 57)......coevennicicenneene 1
48 25882-G04 LINKAGE ROD ...ttt st re s s se s e e s ssns s e e s mneseenens 1
49 00532-G4 NUT, 5/16 = 24 ..ttt ee s e s e s e s sr e s ne e s ne e s senne e 2
50 * YOKE. .. etttiiiee ettt e e e e e e e e e s e s e e se e e st e e e s s e e ses e s s nasmeraeseeesaesenasnnsnnsnnnnnes 1
51 23463-G1 COMPRESSION SPRING......ccocoiieriirscrtiicreresersseeessssersssss s seeesssnenesesneess 1
52 23061-G2 COMPENSATOR STOP TUBE ..o s sssen e 1
53 17979-G1 BUSHING ... tes s st see e s s e s s e s mme e s mne e e emeeas 1
54 15121-G1 WASHER, 3/8" ...ttt e s s ee e s s e e e s s nnneeessnns 2
55 28082-G01 EQUALIZER BRACKET ...ttt sere s s e esse s es e e s e e e s smne e 1
56 00963-G01 SPHERICAL NUT, 5/16 - 24 ...ttt i eseesecte s see e sae s vne e 1
57 11098-G9 LOCK NUT, 5/16 - 24.......oioeeeeeeeeeeittreerese e s e s ssn e e s 1
58
Service Parts Manual Page D-6




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
59 70273-G03 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 60 - 63) ...| 1
60 28082-G01 EQUALIZER BRACKET OO 1
61 28083-G01 BRAKE COMPENSATOR BUMPER .......cocooiiitirceeneee e seee e 2
62 * BRAKE CABLE (PASSENGER SIDE)......c.cccvvtrriieeierieenreesrseeeees e ssaeeseneas 1
63 * BRAKE CABLE (DRIVER SIDE) ......coiccceieeereciee e sseeeeec e een s 1
64
65 12305-G1 RETAINING RING .....coooiiiierereir et ctee st stee s s e san e s be e s sre e e s e e enes 4
66 12416-G2 WIRE TIE ...eoueeeeetneteeestes s sssssss s e sae s s s s sbessess s en s sansssesanes 2
67 10386-G3 CLEVIS PIN, 5/18" X 1" LG .oeiecieceireitecieteee et eeset e s seeesssesessatesssne s s esssesesenneenns 3
68 10387-G3 COTTER PIN, 3/32" X B/4" LGi...eeecreeeeeerectiecieeteeeteessseeessceees st e ssees e esvesssssnnennns 3
69
70 70097-GO1 KICK-OFF LINK ....etiiitiieceeiessreesces s see e sre s ssnne s s sseessena s seneesseseesssneesssneessuses 1
71 17838-G1 NYLON BUSHING......ccoieeeeeccer it s sevee e see s ne e s e s s ae s s 2
72 20835-G1 TEFLON WASHER, B/8" ...ttt ittt reee e ee e s s se e e s e 2
73 00559-G8 WASHER, 5/16" ...ooiiieeieitctee ettt sieesee e s e ssaneessse s st e s nseeesanneessnneasns 2
74 10387-G3 COTTER PIN, 3/32" X 3/4" LGi...eeieeeteeeeeseeeneeenessieeesesmeesssessssessesss s e sneessnenenns 2
75 70098-G01 KICK OFF CAM PIVOT ....eiiictiiitierssere st sieesseee s s sressseseessees s sesne s senneessnssenssans 1
76 10097-G6 FLANGED BEARING .......ccci ettt ree e ssenee e s e s ene e e s e s s meeeeesenns 2
77 25103-G1 KICK-OFF CAM......utiiiiiiiieiiieiitessaseesesessantesseseesssssessssnses seneesssnsesssnnessesnnnessanes 1
78 71215-GO1 SETSCREW, 1/4 - 20 X 1/2" LG cciicciieircirieieinaceereesssceresssesnereeeessnassessssssnmneens 2
79 14134-G4 SPACER ... e s e s neneeean 1
80
81 70113-Go1 ADJUSTABLE BUMPER........oiiciiisieiccteccee st sen s s e s seee s s ss e asnse s 1
82 11027-G1 LOCK NUT, 5/16 - 18 ...coeircrrcereeccerreern e s e ee s s reeerreeeeeaenannreeeeaand 1
83
84 70080-G01 CATCH BRACKET ....coiite ettt rsstesetesses e s see e s see s sssse e ssae s snne s e ssnnaesnasenanas 1
85 00414-G6 BOLT, 1/4 - 20 X B/4" LG c.eeeeiieeeeeeeeteee ettt rtte e ssee s s sne e sre s s ane s s ne e s s nee e 2
86 11027-G2 LOCK NUT, 1/4 = 20 ettt st et sees s eee e s neess st e e ssne e sesnee e s s neesensneaeeas 2
87
88 72422-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 90 - 98, 100, 101)....| 1

Page D-7 Service Parts Manual




BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
89 72422-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 90 - 97, 99 - 101)...... 1
90 27945-G01 BRAKE SHOE KIT (INCLUDES ITEM 91) ...ccoiiiiiiinicicn e, 2
91 * BRAKE SHOE ...t 2
92 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 93 - 97) ...ccooeveiviiniiieeeieeicienead 2
93 * UPPER SPRING .......cciirtirtrrr i 1
94 * LOWER SPRING ..ot 1
95 * PIN e 2
96 * CUP AND SPRING .....coeoeerririiieitcierest s s 2
97 * ADJUSTER SPRING......ccoiiininiintenc st 1
98 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 100 - 101)...., 1
99 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL. ITEMS 100 - 101)...| 1
100 * ADJUSTER ..ottt s e sbe e 1
101 * TEFLON WASHER ... 2
102 17083-G2 BOLT, 5/16 - 24 X 1" LG ..ooirriiiiicrciininnnrn s 8
103 15126-G1 LOCK NUT, 5/16 = 24 ...ttt s s 8
104 15485-G1 INNER BRAKE DRUM WASHER ......ccoiiiiirtinic e 2
105
106 19186-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 107 - 108) ......cccccuvvuierenninennnns 2
107 * BRAKE DRUM......oiiiiinii ettt e 1
108 19862-G1 LUG BOLT, 1/2 = 20 ..ottt ssss s ssssa s sanns 4
109 14723-G1 LUG NUT, 1/2 - 20ttt ssss s e 8
110
111 15487-G1 WASHER, 1 3/8" O.D. X 21/32" ...t 2
112 15483-G1 SLOTTED NUT, 5/8 = 18 ....uiiiiiniciiiiin ittt 2
113 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG oottt i 2
14 74175-G01 SPINDLE CAP ...ttt 2
115
116 72036-G01 BRAKE CABLE BRACKET (PASSENGER SIDE) .......ccocooininiiiiniiiinecneenns 1
117 72036-G02 BRAKE CABLE BRACKET (DRIVER SIDE).......ccocviiminiinisiieenncee e 1

Service Parts Manual Page D-8



E

lectric Vehicle

CAB COMPONENTS
1 - Includes ltems 2 - 42

See Body
Section for P/N

37 See Body
Section for P/N

Page E-1

Service Parts Manual




Electric Vehicle | - CABW

CAB COMPONENTS

Inside cab

Fuse
Block

Front of Vehicle

See Seating Section

WINDSHIELD WIPER COMPONENTS
33 - Includes ltems 34 - 42

34 - Includes ltems 35 - 39

Front of Vehicle

41

Qutside cab

Page E-2

Service Parts Manual




Ele

46 58 - Includes Items 59 - 66
e 59 - Includes ltems 61, 63 - 66 60
STEEL DOORS 60 - Includes ltems 62 - 66
45
/ 59

49

50
52

44 - Includes Items 45 - 55 \ VINYL DOORS
45 - Includes ltems 47 - 52
46 - Includes ltems 49 - 54

Existing 70 - Includes ltems 71 - 75

Hardware

Light Switch

RED
=]

Hardware,

hS

STROBE LIGHT KIT

Page E-3 Service Parts Manual



SWITCH PANEL KIT
88 - Includes Items 89 - 103

DEFROSTER / COOLING FAN KIT

83 - Includes ltems 84 - 86

Existing
Hardware

|
i
S8 / 80
Existing
Hardware,_ )

Light Switch
RED
==

WORKLIGHT KIT
77 - Includes ltems 78 - 81

Service Parts Manual Page E-4



|caB

Electric Vehicle

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 74240-GO* STEEL CAB KIT (WITHOUT DOORS) (INCLUDES ITEMS 2 - 42)........cccccueuued 1
2 74240-GO*A ROOF PANEL ...ttt sttt s s e e sr e eee e s s nn e e se s mn e e s s e mnnes 1
3 74240-G0*B REAR PANEL ...t ss e en e an s s ne s 1
4 74240-G0*C WINDSHIELD PANEL......oootiree et tesete e e s st esee s ssees e e se e eessne e 1
5 74240-G0*D FRONT CORNER PANEL (PASSENGER SIDE).......cc.ccccvveveresnnreennrieenenn 1
6 74240-GO*E FRONT CORNER PANEL (DRIVER SIDE) .......cvevivcireiireerrsees e sceneseseenns 1
7 74240-GO*F RECEIVER (DRIVER SIDE) ....ccccoieirttiriesierseerserseessssessseesseessneessnnsseseesnes 1
8 74240-G0*G RECEIVER (PASSENGER SIDE)........ccocceeiieeieesieereessierssescseessreessssnesssenses 1
9 74240-GO*H LOWER MOUNTING BRACKET (DRIVER SIDE)......ccccoceevrreieriverereerceenes 1
10 74240-GO*| LOWER MOUNTING BRACKET (PASSENGER SIDE) .....ccccccovveiererneennee. 1
11 6E05G BUMPER BRACKET ... it iticiectreterierse s sse s e e ssetesessssees e e ssse s snnesanesssenans 2
12 1P0O04A FRONT PANEL COWL SEAL GASKET (85" LG) ...cccccveeueerriuererereririneeseenens 1
13 1P004D ROOF TRIM (50") ..eetiiieieerierecveeereee s siree s seee e sssaessesee s ssstessssesssnessesnsessnnes 1
14
15 6E03 FRONT WINDSHIELD MOUNTING GASKET ......ccccoirecee e e 1
16 6E03A BOLT, 3/8-16 X 7/8"LG.....ceectereerrerirerineesiesssessensssesssanessesseessesssseesasesssnennns 44
17 6E03B LOCK NUT, 3/8-16......ueiiieireeienitereeesssrinsessesssssseesesseesseseessssssssssssesssnssssssees 44
18 6E03C WASHER, 3/8" ... oottt res s ee s e e n e st s ese s ae e s ae s s ne s 44
19 6E03D NYLON WASHER, 3/8"......ooccieicieicieriesiercceereceneseseesssaeesesste s e ne e s sanesnnnas 26
20 6EQ3E FRONT WINDSHIELD GLASS ...ttt ceerintieanssseesseessesssssesssnssnessns 1
21 6EO03H FRONT CORNER PANEL MOUNTING GASKET ......cccoocoerevreeenerereceeen e 2
22 6E03J REAR PANEL WINDOW MOUNTING GASKET .....cccccevvmrnrerriirrcrerneenneennnd 1
23 6E03S ALLEN BUTTON HEAD BOLT ..ot seresee e nee e sereeesesneens 4
24
25 6E03U BOLT, 1/4-20 X 1 1/2"LGi.cceriecrieeercieerrtrreessse s seessatesssesssesssessessesesssnsssensenas 4
26 6E03V NYLON SPACER, 1/4" ...ttt et scan s seess s e e s e s snessnaeas 4
27 6E03W WASHER, 5/16" ...ttt ettt et e e r e e s e e s e ae e e nsn e e s nneean 4
28
29 6EO05A FRONT CORNER PANEL WINDOW (PASSENGER SIDE)............cccucu..... 1
30 6E05B FRONT CORNER PANEL WINDOW (DRIVER SIDE) .....cccoeeteeveereecreennne 1

Page E-5 Service Parts Manual




Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 6E05C REAR PANEL WINDOW .....cciiiireeniiiereeesanresaeassesseseesssessssesssesaessasnnesssed 1
32
33 74244-G01 WINDSHIELD WIPER KIT (INCLUDES ITEMS 34 - 42).....cccceeeveevceeerennen. 1
34 9PWM85 WIPER MOTOR (INCLUDES ITEMS 35 - 39) ..cceiierinieeeceeeeenennnd 1
35 * SPACER ...ttt s e s 1
36 * SHAFT COVER (SEAL) ..oorrvereeeereeeeesesseeseeresssenesssseseeesssensseeseseees 1
37 * U et s e s san e 1
38 * 510 R 1
39 * WASHER ...ttt rs et ee s s e e s e e s eae e e s snee s e snen e e 1
40 9PWA WIPER ARM .....uoiiiiiiteenies et ee s ste s e ee e s see s ae s e s seeenne e s nnneenesnrens 1
41 9PWB WINDSHIELD WIPER BLADE .......coveiieeieeceereteeeeeeeecee et e e 1
42 9E003 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) .....ccccceeveveennned 1
43
44 74241-GO* STEEL DOOR KIT (INCLUDES ITEMS 45 - 55)...cccccieiecieeeceersceeeeeceeesesneee e 1
45 74241-GO*A STEEL DOOR (DRIVER SIDE) (INCLUDES ITEMS 47 - 52) .........ccceeu...... 1
46 74241-G0*B STEEL DOOR (PASSENGER SIDE) (INCLUDES ITEMS 49 - 54)............. 1
47 6E05D SLIDING DOOR WINDOW ASSEMBLY (DRIVER SIDE)..........ccc....... 1
48 9DHSLL INSIDE DOOR LATCH (DRIVER SIDE)........cccccvrteriereneeeernreesrseesnnens 1
49 6EO03P LOWER DOOR WINDOW MOUNTING GASKET ......ccccecerrierreerrnennnd 1
50 6E05F LOWER DOOR WINDOW ......ooioiiirciereiimrcrerineerseesseessssssseesssesssnsesssennd 1
51 9DHOSH1 OUTSIDE DOOR HANDLE (KEY LOCKING) ....ccceveerreerireeenrerecrensianens 2
52 1P004B LOWER DOOR SEAL GASKET (43" LG) .eeveeereeerrenrinceeerereeceeeeeeand 1
53 6EO5E SLIDING DOOR WINDOW ASSEMBLY (PASSENGER SIDE) ............ 1
54 9DHSLR INSIDE DOOR LATCH (PASSENGER SIDE) .....cccevceeeeceeecieeceeenen, 1
55 1P004C DOOR SEAL GASKET (123" LG)..ceovtrreeereerrreeeenserseesieeseesssessessesssessssennes 2
56 9P001A REPLACEMENT DOOR HINGE KIT (NOT ILLUSTRATED) ....cccceccvevviereeenens AR
57
58 74242-G01 VINYL DOOR KIT (INCLUDES ITEMS 59 - 66)......ccccecuereirerieecrrecereseeeeseeeesnens 1
59 9DVK-L VINYL DOOR (DRIVER SIDE) (INCLUDES ITEMS 61, 63 - 66) ................ 1
60 9DVK-R VINYL DOOR (PASSENGER SIDE) (INCLUDES ITEMS 62 - 66).............. 1

Service Parts Manual Page E-6




Elec

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 9DHSLL INSIDE DOOR LATCH (DRIVER SIDE)....cccccoriiitiiierieiiereeeceereenanesennd 1
62 9DHSLR INSIDE DOOR LATCH (PASSENGER SIDE) .....ccccceevtvieviireeceereeceennnd 1
63 9DCK DOOR CHECK (NOT ILLUSTRATED) ....ccccevsrteirerrnrisneerceeseeerrseeseneesaes 1
64 9DSTK1 DOOR STRIKER (NOT ILLUSTRATED) ....ccccovivterieentescesesreeeeeesieesenns 1
65 9DGH1 DOOR GRAB HANDLE ........coocirttretrcceercetrrres e s e s sne s 1
66 9DHOSH OUTSIDE DOOR HANDLE (KEY LOCKING) ....ccccceverrreneerireerenerserenennnns 1
67 9PSSHL REPLACEMENT DOOR HINGE (DRIVER SIDE) (NOT ILLUSTRATED)........... 1
68 9PSSHR REPLACEMENT DOOR HINGE (PASSENGER SIDE) (NOT ILLUSTRATED) .| 1
69
70 74245-G01 STROBE LIGHT KIT (INCLUDES ITEMS 71 = 75)....uteccieeeeeceeceeeeee e eeseesaees 1
71 9PSLRL STROBE LENS ...ttt et ee s e s s ne e ssne e e ssee s sane e s 1
72 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ....cceccceereereeerreeee 1
73 9E002 TOGGLE SWITCH.....cco ettt e reee e s s snae e e esse e s e e e s aee s 1
74 9PSLRB REPLACEMENT BULB (NOT ILLUSTRATED) ......ooociiiieeeirireesseeeceesenenend 1
75 9PB001 BRACKET ...ttt srerr et st e st s e s s e e e e s sae s s s e s sae e s es s s e e s s e e sennesans 1
76
77 74247-GO1 WORK LIGHT KIT (INCLUDES ITEMS 78 - 81) ....oeeevereeereercer e e eeee e 1
78 9LW1A WORK LIGHT (INCLUDES HARDWARE)........cccoceritineireeesseeseceeseseesesee s 2
79 9EO001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ....cccceeeeererreerrcreenns 1
80 9E002 TOGGLE SWITCH......ooiii ittt rrser s e e s sae e s s e s e 1
81 9PB001 BRACKET ..ottt st st s et s s e s e s s e s s e e e ne e s ae e e s enne e s nnaesasees 1
82
83 74248-GO1 DEFROSTER / COOLING FAN KIT (INCLUDES ITEMS 84 - 86) .........cccvueeunns 1
84 9PDF A\ O U 1
85 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ...cccceevveeveerteecrreeenne 1
86 9PFHK HARDWARE KIT ...ttt ses s e s e e sse e ee s se e ae s s saeeennes 1
87
88 74250-G01 SWITCH PANEL KIT (INCLUDES ITEMS 89 - 103) ......ccceeuereerreeeceesrecseesvenns 1
89 9PSF1-001 SWITCH PANEL ......coitecterctrctesierteee e sere s e e eest s s e sases s e sneerennen 1
90 9PSF1-002 MOUNTING BRACKET AND HARDWARE .........cccooviiiriieereeceeeee st 1

Page E-7 Service Parts Manual




| Electric Vehicle

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.

Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
91 9PSF1-003 ADHESIVE LABELS ...ttt 1
92 9PSF1-004 3 AMP FUSE (NOT ILLUSTRATED) .....cccoimvimiiniinininsinieneenssnsnsenns 2
93 9PSF1-005 5 AMP FUSE (NOT ILLUSTRATED) .....cccocvnimiiininiinirnnircecsicces e 3
94 9PSF1-006 7.5 AMP FUSE (NOT ILLUSTRATED) .....cecovriiinirninirisesnssensc s 1
95 9PSF1-007 FLEX LOOM, 5/8" X 10 FT LG (NOT ILLUSTRATED) ......ccsevvurrrmrirerinennens 1
96 9PSF1-008 4-WAY BASE TIE (NOT ILLUSTRATED) ...ceeiiiriererierrcrents e 6
97 9PSF1-009 WIRE TIE (NOT ILLUSTRATED).....ccciviiitinciirec it 14
98 9PSF1-010 BOLT, 1/4 - 20 X 7/8" LG ....oriirieitiiieeintciece st 2
99 9PSF1-011 WASHER, 1/4" ... s 4
100 | 9PSF1-012 NYLON WASHER, 1/4" ..ottt st 2
101 9PSF1-013 LOCK NUT, 1/4-20....cciiiiiiiiiiiiiiiistec s ssnses s s saen 2
102 | 9PSF1-014 10 GA WIRE (RED, 8" LG) (NOT ILLUSTRATED)......cccecrsinniersinirennncrnend 1
103 | 9PSF1-015 10 GA WIRE (BLACK, 8" LG) (NOT ILLUSTRATED)......cccsvceriininnnnnnnninennd 1

Service Parts Manual

Page E-8



DIRECTION SELECTOR

Electric Vehicle

’
/
1!}—-___

\

’
/
’

19 - Includes ltems 20 - 47
44 - Includes ltems 45 - 47

Page F-1 Service Parts Manual



| Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71205-G01 DIRECTION SELECTOR HANDLE ........cooiiiretiiccccet s 1
2 00740-G4 SCREW, #10 - 32 X 1/2" LG ..ot 1
3 70233-G01 DIRECTION SELECTOR SHAFT ......cciitiiiiiirici s 1
4 25664-G2 BUSHING ... 1
5 70334-GO1 OFFSET SHIFT LINKAGE ARM .......cooviiiiicicc s 1
6 70313-G01 LINKAGE ROD.....ocitiitt s 1
7 70232-G03 SHIFT LINKAGE ARM ...t 1
8 22754-G3 BUSHING ... e 2
9 14390-G1 LOCK NUT, 3/8 = 24 ...ttt s 2
10
1 73049-G01 COVER ... s 1
12 00114-G6 SCREW, 1/4 - 14 x 3/4" LG....... T P e 1
13 16469-G7 WASHER, 1/4" ..o 1
14
15 00438-G6 BOLT, 5/16 - 18 X 3/4" LGi....cveerrerrrteiccirtesttn e 2
16 00571-G2 WASHER, 5/16" ...t 2
17 11098-G6 LOCK NUT, 5/16 = 18 ...ttt 2
18
19 73036-G01 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 20 - 47) ................. 1
20 73027-G01 DIRECTION SELECTOR SHAFT ..ottt 1
21 12835-G1 CAM ..o s 1
22 10606-G2 MICRO SWITCH......ooitetiin st 2
23 00139-G8 SCREW, #6 - 32 X 2" LGt 4
24 73048-G01 COVER BRACKET ...ttt 1
25 00565-G3 LOCK WASHER, #6 ......ceovrrieriiicicice s 8
26 14628-G1 FASTON TAB.......o ittt e et 4
27 00525-G5 NUT, #6 = B2, ettt s 8
28 00138-G6 SCREW, #6 - 32 X 3/4" LG ..ottt 3
29 12806-G1 SPACER ...t 4
30 00560-G1 WASHER, 3/8" ...ttt 1

Service Parts Manual Page F-2




| ECTO Electric Vehicle l

DIRECTIO

EL

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 14390-G1 LOCK NUT, 3/8 = 24 ....ouceeeeereeeeesensesessesssssenssssssssssssssssesssssssssssssssssseeseens 2
32 | 25978-G37 18 GA WIRE (RED 6") c....ooevereereeeeerseessssessasssses s s ssssssssssnssssssssssanssseees 1
33 * SCREW.......oouiveeteeteessessssssssss s sess s ssssessssssssssssessssssssssssasssssasssssanesans 4
34 | 00567-G3 LOCK WASHER, #6 .......ooevvenrerecereessseesnssesssssesssssssesssssssssssssssssssssssesssssans 4
35
36 | 00414-G8 BOLT, 1/4 = 20 X 1" LGivurvvueeeeeerereeeeeseeessessesssessssssessessssessssesssssssssssssssssssssnes 2
37 | 00559-G7 WASHER, 1/8" ......ooverveeeesesresesses s sseessesssesssesssssesssass s s sssssssssassssssnees 4
38 | 00565-G7 LOCK WASHER, 1/4" .......ovvurereereereeseesessessessessessessessssessssssessssnssssssssnsssssas 2
39 | 00532-G1 NUT, 1/4 = 20....ceurreeeresieersssessssssssesssess s sses s ssssssssssesssssssssassssssasssesssssens 2
40 15461-G1 SUPPORT BRACKET ......oovuieeerersesseesaessesssssessssssessssssssssssssssssssssssssssssnens 1
41 73031-G01 DIRECTION SELECTOR MOUNTING BRACKET .......covvurereeeeneeeesseeneenns 1
42 | 73290-G02 REVERSE WARNING BUZZER ........ooueereereescssnesesssesssssssssesssssssssssssssees 1
43
44 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 45 - 47) .......ccooevumennee 1
45 | 24940-G1 STOP ..ottt steestees s sss s st ss s s ss s s s sssssanees 2
46 | 00565-G7 LOCK WASHER, 1/4"........ooueeeteeeeeereseresesssesesssessasssesssessssssssssssssssneaseed 2
47 | 00414-G6 BOLT, 1/4 - 20 X 3/4" LGi. coovveereereereeseeessssesssessessassssssssssesssessasssssssssanees 2
48
49 | 70444-GO1 | BRACKET ..oosieteeeeetceeeeteesesteeeseesseestssssss s sasssssssssssnsssesssssssssssasssssnsssssans 1
50 | 28272-GO1 | BOLT, 1/4 - 20 X 5/8" LG ..evvvuererrerereeeeesesseesessssssssssssssssssssssssssssssssssssssssssssssanns 2
51 00559-G7 WASHER, 1/4" c...ooeeeveereseereessesseessesssesssessssssssssssessasssessssssenssessasssessssesssssssaneen 2
52 11027-G2 LOCK NUT, 1/4 = 20 w.oooeeeeeeeeeevseseeesseeessesesesssesssssssesssssssssensssssssssssssanssasssaseens 2

Page F-3 Service Parts Manual




Service Parts Manual

Page F-4



ELECTRIC MOTOR

Electric Vehicle

1 - Includes ltems 2 - 11

Page G-1

Service Parts Manual



V

| Electri |

hicle

ELECTRIC

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

MOTOR

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73124-G02 MOTOR, FLEET SPEED, NON-VENTED (INCLUDES ITEMS 2 - 11) .............. 1
2 73120-G01 ARMATURE........co ittt rcer s s s st ee e s rae s s st e e s e e e e snsnneennns 1
3 73120-G11 FIELD COIL KIT (INCLUDES HARDWARE) .......ccccovrereereireseenreescvenenscneens 1
4 73120-G03 BRUSH SPRING ......ocoiiiiieetreest s s seesseesae s seessessee e e s see st nessessnes 4
5 73120-G15 BRUSH PLATE AND BOX.......eeiiiiieiieriteeescceee s sstessssaeesese e essssesssnnesssnnee s 1
6 73120-G05 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) .......cccccecvrruennee 1
7 73120-G06 S N o o {1 RS 1
8 73120-G07 BEARING..... .ottt r e e e st s e sae s s s ne s e n e s nes 1
9 73120-G08 COVER COMMUTATOR END.......ccoiictiieeirieececereesceessvesseesseeseseesesessnnens 1
10 73120-G09 COVER PLATE AND SCREW........otiicirteicierctesveeeseescesceesseesesesssseeesnenns 1
11 73120-G10 17 Y USRS 1
Service Parts Manual Page G-2



L SYSTEM . Electric Vehicle

e

S—8 (POS to Solenoid)
| To Power Harness
2 N (NEG to ESC B-)

Page H-1

Service Parts Manual



Electric Vehicle

ELECTRICAL SYSTEM

11 - Includes ltems 12 - 21
13 - Includes Items 14 - 21

Service Parts Manual

Page H-2



ELECTRICAL SYSTEM Electric Vehicle

BLU/WHT

2 = To 71 (With Lights)
38 (Without Lights) 46 71
©]

Page H-3 Service Parts Manual



Electric Vehicle

ELECTRICAL SYSTEM

Driver Side Passenger Side
Z
R I
BLK BLK | |GRN
RE BLK
i N 75 e N
A @/76 i TNy fT7
\® [ TS N s - ) o~ ! ®/
i ;
1 !
T J

Service Parts Manual

Page H-4



ELECTRICAL SYSTEM

Cia

Electric Vehicle

WHT to

Normally
Brake Open
Pedal

Floor Pan

Common

i

WHT from Micro Switch
to BRN from Taillights

BLK from Micro Switch
to RED from Fuse Block

Rear
Fender

WHT to BLK from Harness - Both Sides

BLK to BLU/WHT from Harness - Both Sides

RED to WHT from Harness - Driver Side (with turn signal)
RED to YEL from Harness - Passenger Side (with turn signal)
RED to BRN from Harness - Both Sides (without turn signal)

Page H-5

Service Parts Manual



Electric Vehicle ELECTRICAL SYSTEM

Hour Meter

Service Parts Manual Page H-6



Electric Veicle

Front of Vehicle

Front of Vehicle
WORK AND STROBE LIGHTS
(VEHICLES WITHOUT CABS) %
91 - Includes ltems 92 - 109, 111 and/or 119
100 - Includes Items 101 - 109

111 - Includes ltems 112 - 117
119 - Includes Iltems 120 - 125 104

1150r 123
(97)
YEL or WHT
=7
97) 1150r 123 s

WHT or YEL _: 4
A AL (@@
SR 6

1170r125—

Page H-7 Service Parts Manual



| Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ELECTRICAL SYSTEM

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 XXXXX-G** BATTERY (B VOLT) .eiiicteecieieiiessiee s e et e e re e s meeeseses e sne e s sensessenns s seneessnnsnesnnns 6
2 70121-GO1 HOLD DOWN BOLT ....eiiiiiieiieeeiressseeeeeseessessssseeesssseessssessssssessesnsessansssssssseesans 2
3 70045-GO1 BATTERY RETAINER ......ooooiiieeeeie ettt sttt s e st e s e sse e s e a e s snnen e e 1
4 11027-G1 LOCK NUT, 5/16 - 18 ..ot et e s e e e e e s st e e mn e e 2
5
6 25972-G32 6 GA WIRE (BLACK 10 1/2") ..eiieeritieeceeereee e sseee e s s ssseeeseee s s san e s s e s srsme e enans 1
7 25972-G40 6 GA WIRE (BLACK 8") et ieiirireeerereee e st e seeeeesee e ssses e seesesesnseesenseessaneeenans 4
8 00702-G2 NUT, 5/16 = 18 ...ttt sree st ne e s e s s e e s ae s s e san s e e snneensnnnennns 12
9
10
11 73063-GO1 CHARGER WIRE HARNESS/RECEPTACLE ASSEMBLY

(PORTABLE CHARGER) (INCLUDES ITEMS 12 - 21) .coviiiiierieerrcieeecn 1
12 73082-G01 CHARGER HARNESS .......oo oottt ee e s e s 1
13 73051-G01 CHARGER RECEPTACLE (INCLUDES ITEMS 14 - 21) c.ccceiiieerieeereenns 1
14 73051-G03 RECEPTACLE COVER........oiiiitceeeceetreese e e 1
15 73051-G04 RECEPTACLE BOTTOM .....coiiiiiiieieeeereeseeseere s eeser e en e e 1
16 73051-G05 FEMALE RADSOK ... .ttt eeenee s s ee e e 2
17 73051-G06 INSULATOR SLEEVE .......ootiiieiiieeieernire e eerer s s ssee e 1
18 73051-G18 REED SWITCH ...ttt et st e e e s 1
19 73051-G08 SCREW, #10 - 32 X 1/2" LG. (BRASS, BINDING HEAD).......ccccceceveuened 2
20 73051-G09 SCREW, #6 - 32 X 1 3/4" LG. (STAINLESS STEEL) .....ovrvveirireinend 3
21 73051-G10 LOCK NUT, #6-32........... T e 3
22 71055-GO1 RIVET, 3/16" X 3/8" LG ..ceiieiie e ecie et st s see e s e s sees e s s s sme e s senn e 4
23 17618-G1 WIRE TIE (NOT ILLUSTRATED) ....cotieieiiereereeree et st e s s 3
24
25 22674-G1 FUSE BLOCK ...ttt ettt st s cen e s ne e ssesee e s sasnessenae e sssee s s nnesssnnssnsnsnenans 1
26 71010-GO1 RIVET, 5/32" X 3/8" LG ..ccccceieieeeeeeeeseeesceiesste s ssvee s ssvesessss s ssae s ssesee s e sssnesssnsnnasas 2
27 18392-G1 T5 AMP FUSE ...ttt ee e et e e seee e st e s ssee s e s ne e s eabne s senae s eesnaeeenns 3
28
29 73030-G01 PLATE (IGNITION SWITCH ONLY) ....ciiiiiiiiitiessieeesieeesseessesseessseessesaeessennesnans 1

Service Parts Manual Page H-8




M

e

| ELECTRICAL SYSTE

i

Electric Vehicle

-

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION Qry.
30 | 73030-G02 | PLATE (IGNITION WITH STATE OF CHARGE METER)........eveeeeeeeeeeeessesened 1
31 33623-G02 | RIVET, 8/16" X 3/8" LG veoeorrveeeeeeereeseesssssessessessssssssssssssasssssssssssssssssssesessesssen 2
32 | 71181-G02 | DECAL (WITHOUT LIGHTS) ..oourvveeereeseeeeesesseesssessesessesssssssesssssssess s 1
33 | 71123-G01 | DECAL (WITHOUT LIGHTS, WITH STATE OF CHARGE METER)................... 1
34 | 71129-G01 | DECAL (WITH LIGHTS AND STATE OF CHARGE METER) crevovvorsssoerrersssen 1
35
36 | 33636-G01 | STATE OF CHARGE METER ....oovoeoeeeeeeoeeeeesesseeeseesseesssseeseesssesseseesesssessesenens 1
37 | 25978-G74 | 18 GAWIRE (RED 6") ..corrveeeeeeeeereeeeeeeesseesesssesseesseeesseseseesseseessessesessessssnsseneees 1
38 | 74018-G01 | STATE OF CHARGE METER HARNESS.......ccoomveeeiosreeeesesseeeesesesseessesseeesssneee 1
39
40 | 18602-G1 IGNITION SWITCH (WITHOUT LIGHTS) c.ovvreveere oo eeeeeeeemeseseeneseseeeseseeesenees 1
41 33639-G01 | IGNITION SWITCH (WITH LIGHTS).......oeveeeeeeeeeeeseeseeeeeseseeeseeseesseessseeseeessseeees 1
42 | 00568-G6 LOCK WASHER, B/4"........coooeeeeeeveeseseeessesssssseeenesssessssssesssssssssssssnssesseseessesseneed 1
43 | 17137-G1 FACE NUT, B/4 = 20.....c.oeveoeeseeeeseseeeeseeseesessesesesses e esessessssessesessenseseseeseseneneeees 1
44 | 17063-G1 IGNITION KEY (SET).coueomrveeeeroseseeseeesssesssesssssseeesessesssssessesssssssssssssseseesseessssssees AR
45
46 | 73041-GO1 | IGNITION SWITCH HARNESS.......coceooreeeeeeeeeeeeeseesesseesseeseessssessesessessesessseseees 1
47 | 17618-G1 WIRE TIE (NOT ILLUSTRATED) w...ooorreeeemreeeeseeeeeeseseeeeseeessessesesessesessessssesnnens 1
48
49 | 32860-G1 HORN ...ccoerreveeeeseeeeessessesssessssseseessssssssesssessssessssesesesssessssesssssssessesnesessesssssesesnens 1
50 | 00414-G5 BOLT, 1/4 = 20 X 5/8" LGi...vveveereeeeeeeeeeeeseeeesseseeeesesesssesesessssesssssesseesssseseessesseneed 1
51 00559-G8 WASHER, 5/16" ....ooooerrveeesssesssssssseessssssssssssssssssesssssssssesssssssssssssesssemsssesessseee 1
52 | 00891-G2 LOCK NUT, 1/8 = 20 ..ooooomeveeeeoeseseeeesesesesssesessseesesseeseeesessesssssesseessesessesseesseseens 1
53
54 | 17318-G1 HORN SWITCH (INCLUDES ITEM 55) ......oocooveeeereseeeeessesseeeesseeeseeeseessesssssssens 1
55 | 17318-G2 BUTTON AND NUT ..ooorreoeeeaeeeeeeeessesssseeseesssseesssesesssesssesesseesssesssssseseens 1
56 | 19233-G1 HORN SWITCH PLATE ......ooooeereeeeeeesseeesseeseeeeesesesseessesessessssssessssesessessesessns 1
57 | 14601-G7 RIVET, 3/16 X 11/16" LG (STAINLESS STEEL).......crveeereeeeeeeerseeseeesneessrssseseen 2
58 | 27068-GO1 | HORN SWITCH BOOT .....ovvoeeoeeceeeeeeeesseeeessessesesseesssasssseeesssessseessssssesssssseseeees 1
59

Page H-9 Service Parts Manual



_—

| Electric Vehicle ELECTRICAL SYSTEM

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
60
61
62
63 74002-GO01 LIGHT BAR MOUNTING BRACKET (PASSENGER SIDE)........ccceccvniinininiinnnnnd 1
64 74002-G02 LIGHT BAR MOUNTING BRACKET (DRIVER SIDE) ........cccoviviiiiniinicinnnennd 1
65 01028-G01 SCREW, 1/4 - 14 X 3/4" LG ..cviiiiiirrcn et e s 4
66 00414-G6 BOLT, 1/4 - 20 X 3/4" LGi..oosee ettt 2
67 11027-G2 LOCK NUT, 1/4 = 20 ..eeieeiirectecie sttt ss s ss s sse e s 2
68 74001-G01 LIGHT BAR .ottt s e b s 1
69 00114-G6 SCREW, 1/4 - 14 X 3/4" LG vttt s 4
70
71 73043-GO1 WIRE HARNESS (ACCESSORY).....cctiiiiiieiereiererie st 1
72 17618-G1 WIRE TIE (NOT ILLUSTRATED) ..ottt 5
73 31539-G1 WIRE TIE (NOT ILLUSTRATED) ..ottt 6
74
75 74004-G01 HEADLIGHT BULB (REPLACEMENT)......ccocciiiiniicinninin et AR
76 74005-Go1 MARKER LIGHT BULB (REPLACEMENT).......cciieriiiiriiine e AR
77 74006-G01 TURN LIGHT BULB (REPLACEMENT) .....coviiiiiiiniecenienisstse e A/R
78
79 32739-G2 STOP/TAIL LIGHT .ttt e 2
80
81 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 82)......... 1
82 21640-G1 FLASHER ...ttt 1
83 20965-G3 STEERING COLUMN COVER.......cocoeitieiiree et st 1
84
85 21573-G1 HOUR METER ...ttt 1
86 74019-G01 BRACKET ..ottt ettt s e s st e ene e e e mennee e e 1
87 00150-G4 SCREW. #10 - 24 X 1/2" LG ..coeiieireeeieeterieeie et s st 2
88 11098-G7 NUT, #10 - 24 oottt sttt s st 2
89 75117-G02 WIRE HARNESS (HOUR METERY) .....cccctiiiireereeeseree e 1

Service Parts Manual Page H-10



| ELECTRICAL SYSTEM Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

90
91 71323-G* | WORK LIGHT BAR WITH LIGHTS AND/OR STROBE

(INCLUDES ITEMS 92 - 109, 111 AND/OR 119) ....covvvuerrerrerenneesesesssensseessneens 1
92 71328-G02 STRUT (PASSENGER SIDE).......ooreereeeereeseessenssseessessssensssnsssssesasssssessanees 1
93 71328-GO1 STRUT (DRIVER SIDE) .......oeveemeeeeeeeeseseessessessseesssssssssssssssssssssssssssssases 1
94 75346-GO1 WIRE HARNESS (WORK LIGHT)....oeuovereereeceenresssesseesssessseesensensssssssesnesns 1
95 71294-GO1 WORK LIGHT BRACE ......ooeeerrereeeseeesseseesssssensssssesssssssssssesssssssssssssessaneesd 1
96 71293-GO1 COVER PLATE......oooeeeeereeesvsessesesessssssssssessssssssssssssssssssssssssssssssessssssssessees 1
97 75430-GO1 LIGHT SWITCH HARNESS .....oooeeoeereeeeeseeeeeeeseesssessessssessssssesssssssessseenees 1
98 71077-G** LIGHT SWITCH PLATE.........oeeeueeieseeseeessssssssssesssssesssssssssssssasssessassssssseseees 1
99 33201-G02 STROBE LIGHT MOUNT (USED ONLY WITH STROBE LIGHT) ................ 1
100 | 75365-GO1 HARDWARE KIT (INCLUDES ITEMS 101 - 109) ...uvvvureeereeeeeeeeeseseeseeeanne 1
101 | 00685-G7 BOLT, 5/16 - 18 X 1 3/4" LG u..voereereerceeeereeresenssssssssssssssssseessssessnssnses 6
102 | 00660-G8 WASHER, 5/16" ....ooevvoeeeeeeesesssesssssssssessnsssassssssssassssssesssssssesssessnsons 12
103 | 15121-Gi WASHER, 3/8" X 1 1/4" ....eeeeeereeeeeeseeseeaessssessssssssssssssssssssesssssssnssanees 2
104 | 11098-G6 LOCK NUT, 5/16 - 18 ...oreereeeeeeesseenesssssssenesessenssssssssssssnssssssnssssssanees 4
105 | 00918-G3 ACORN NUT, 5/16 = 18 ..coceereeeereceeseeseeassssssessssssssssnssssssinsssesssssssssssnees 2
106 | 33623-G02 RIVET, 3/16" X 3/8" LG ..uvvvererrreeeresesesssesssssssessssssssssssssssesssesssnsssnne 3
107 | 20367-G1 GROMMET ......ooooeeeeeeeeeessesesesesssesssss s ssessasssssessasesssssssasssssessnsssnnsens 2
108 | 16705-G3 SCREW, 1/4 - 20 X 3/8" LG vooreevreerreseeeeseseesseesssssssssesssesesssnsssssssssssens 2
109 | 14390-G4 LOCK NUT, 1/4 - 20 cecoooeeeeeeeseseeeeseesssessessssssssssessssessssssssssssssssasessnsens 2
110
111 | 20383-G2 WORK LIGHT KIT (INCLUDES ITEMS 112-117) cooovvereereeeseeseeeeeeeseeeseeesneons 1
112 | 20209-G2 WORK LIGHT (RECTANGULAR) .......oooveererreeeenssessssssesesssesessssesasesens 2
113 | 00566-G3 LOCK WASHER, 1/2".......ooeeeeeeeeeeeeesssssesessessessssssssssssssssssssssssessnesens 2
114 | 00533-G1 NUT, 1/2 - 13 1ereeeeeeeeeeeeseeeseesseessssss s sssessssessass s ssses s sssssesesesssond 2
15 | 17317-G1 LIGHT SWITCH......ooovteeeeeeeeesseeees e sessesesessesssssssssssssssassssssssssesesenens 1
116 | 17902-G1 TAB ADAPTER.......ooroeereeeeeeeeessssesesessesssssss s ssesssssssssesass s ssess e 1
117 | 20053-G1 - 16 GA WIRE (RED, 5 3/8" LG.)...euoeeneeeceeeeeeseseseseeesseeseeeseeesseeseesssne 1
118

Page H-11 Service Parts Manual



Electric Vehicle

_

ELECTRICAL SYSTEM

e

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
119 20385-G2 STROBE LIGHT KIT (INCLUDES ITEMS 120 - 125).....cccoiiiimniiiinienninns 1
120 20394-G1 STROBE LIGHT ..ottt sse e 1
121 00379-G4 SCREW, #10 - 24 X 1/2" LG c..ooriiiiirie i 3
122 11098-G7 LOCK NUT, #10 - 24 ..ottt s 3
123 17317-G1 LIGHT SWITCH....c ottt st 1
124 17902-G1 TAB ADAPTER ..ottt 1

125 20053-G1 16 GA WIRE (RED, 5 3/8" LG.).cccoiviriirriieininir e 1

Service Parts Manual Page H-12



| ELECTRONIC SPEED CONTRO Electric Vehiclgw

B+ to Direction
Selector A

B- to Negative
Battery Terminal

M- to A1 Motor

-
ORN to MS4 (NC) — ¥

BLK to Tab on
Direction Selector

RED to Solenoid

LT. GRN to Key Switch

To Pedal
Box Connector

WHT from
Power Harness

RED from Control Harness

Silver line on diode must
be oriented as shown

N 12
BLK from Control Harness /@\

Page J-1 Service Parts Manual



ELECTRONIC SPEED CONTROL

Electric Vehicle

16

31

Includes Items 2 -

1-

Splash Pan

33

Page J-2

ice Parts Manual

N
W
w



THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73056-G04 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 31).....| 1
2 * LOCK WASHER, #10 ....oviciiiiriiiiieiritecreessvsee s scseneseere s ssneessssne s seneesssnneesans 2
3 * NUT, 10 - B2ttt s s s e e s s e e e e nr e e e s s nnn e e s e s ame s 2
4
5 30353-G1 DIODE, B3 AMP ...ttt et see e s s sse e e s s s mn e e s s s nnn s 1
6 21764-G1 R =251 1S 1O ) = T PSP 1
7 73103-G02 WIRE HARNESS (CONTROL) ..covceriiierrieterte s reetecvee st e sessae e te e e eane e 1
8 * NUT, 5/16 = 24 ...ttt sttt e s e et e s e sne e s e e s n e s nn e e ses 2
9
10 * LOCK WASHER, 5/168" .....c..teeiiriiretrcrterieesseesseessesssseessssssseessne s ssnnsssnesensasaes 2
11 25972-G02 6 GA WIRE (BLACK 8", SOL = BH) .cecutiieietieeciieisineeesseeesseesesssseesesseesesssenens 1
12 25978-G10 18 GA WIRE (BLACK 6", SOL = B-)..cciiiieiieerecietcneese e sseeesscee e e e s 1
13 11027-G2 LOCK NUT, 1/4 = 20 ...ttt sre e ser e st s e e s sr e s sne s seessnnenns 2
14
15 27855-G02 SOLENOID, 36 VOLT .....cottiirceieererieeeeesesereesrecesseeeeesssssssessesssssessesssssssesssssns 1
16 73077-GO1 HEATSINK ..ottt sste st seen s s ae e s ssen e s s e e s s snan e s s e e s sanessanis 1
17 25864-G03 ELECTRONIC SPEED CONTROLLER........ccccctrteitrrceeeeeessee s 1
18 73190-GO1 THERMAL MOUNTING PAD .....ciiiiiectercnirrcneercseessssneesere s senesssnesesesnnenes 1
19 71102-G01 BOLT, 1/4 - 20 X B/4" LGi...cueerriiiereececrentrereeee s e es e e seee s seen s e ssnn s sennnenans 5
20 73028-GO1 COVER ..ottt s e s rae e s e e e s s s e s sse e e sesnesnennnnnnns 1
21 31539-G1 WIRE TIE ...ttt rets e eseee s et s saee e s e e s s aa e s s sasae s ne e e s mnn e ssmsenenensaesn 1
22 73053-G01 MOUNT .ttt s e s s s ae s st a s st e e s e s anne e s s ve e e e e nnessans 1
23
24 71102-G03 (510 I I V22 32 0 1 G B Sl X T O 4
25 73039-G02 WIRE HARNESS (POWER) .....cctiiiitretetrcree st esee s e s se s e 1
26‘

27 00270-G5 BOLT, 5/16 - 18 X 5/8" LG...cccctreeiiereeiercieeeeeeesesreeeseeeeseeessesesesessnessssensenns 3
28
29 11027-G1 NUT, B/16 = 8.ttt r s e st e s e e e e sa e e ae e e s se s eneen 3
30

Page J-3 Service Parts Manual




| Electric Vehicle ELECTRONIC SPEED CONTROL

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
31 25866-G01 SOLENOID BRACKET .....ctiiicctieecitee e cteeese e neres s s e neeee s e s seneessnssnsenas 1
32
33 71102-GO1 BOLT, 1/4 - 20 X 3/4" LG ....eeeeeecieeeecceeeeeecceeee s caeeeeesessnneeesesensae e s sssanseenssened 4
Service Parts Manual Page J-4



Electric Vehicle

| FRONT SUSPENSION

L

Gl pue g| - G Swey| sepnjou - 1
0l ‘6 Swe}| sepnjou| -
2L - ¥ swey| sepnjou] - €

cl

Service Parts Manual

Page K-1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

FRONT SUSPENSION

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
1 70536-G01 FRONT AXLE ... .ottt eee s e s s e s e s sae st s e s s e e e s s 1
2
3 70220-G01 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 12).................. 1
4 * SPINDLE (DRIVER SIDE).......ccoociiiitieieirecciere e sseeeseceeeseneesssee e s s nesennens 1
5 16623-G1 BEARING ..... .ottt ee s er s s esse e s ss e st e s ess e e s s e e e e e nneen 2
6 10389-G3 GREASE FITTING, STRAIGHT ......coocctiiiieiireeresee e sceeesssesseesenesseneeenes 1
7 25146-G1 GREASE SEAL ...ttt srtesstesetscee s e s eeesse e s sae s sesnsesssessanesanessanesnes 1
8 19932-G1 WHEEL HUB ASSEMBLY (INCLUDES ITEMS 9, 10) ..cccueeeveeeeecceeceeeneeas 1
9 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LGiuceeeererrerreeeeceete st esee s 4
10 50892-G1 BEARING AND RACE ASSEMBLY (COMPLETE) .....cccceccevvereeeceereee 2
11 12093-G1 SLOTTED NUT, 1= 14t r e st s e st s s se s ee e sae s neesnnnennd 1
12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LGi. ....eteverrceeeciernreerirersreesseeseessseessesssesesnnsenes 1
13
14 70221-G01 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5- 12, 15) ..| 1
15 * SPINDLE (PASSENGER SIDE) ......covvtrrieriircereeiescrssceescsessseescseesessssssessnns 1
16
17 12091-G2 SPINDLE CAP ...ttt sstree et r et e st e s s e e e e e s e e s e e e s ae s seasne s sneessnesansenans 2
18
19 70327-G01 KING PIN, 172 = 13 X 5 1/2" LG oottt et s s eessse s ssee s ns s e e e e ens 2
20 00571-G5 WASHER, 1/2" ...t s e s st e e e e s se e st e et e s ne e ae e s s e e snesannes 4
21 70328-G01 KING PIN TUBE .......oiiiiitiriicirce s rerree s reessree s sse s eesseessae s saeeneeesesseneesss e sanssnnes 2
22 16982-G1 THRUST WASHER, 7/8"......oooceeecteeterctretesnesseesteesreeseseesneseseeseseeessnesaseesnnssnnns 2
23 14390-G6 LOCK NUT, 1/2 - 13 .ttt et st st s e sse e sae s ae e eesene e s be e s s e smnr s 2
24 10387-G2 COTTER PIN, 3/32 X 1" LGi. c.eeteieeerertectereeeceesreeseeeeeneseseessseseestesasessnessssnns 2
25
26 70324-GO1 SHOCK ABSORBER ......eoiirereriestec et st st sse e e ssnesre s e snssnea 2
27 10435-G1 SHOCK ABSORBER WASHER.......ccotieeeeeeeee ettt s e 8
28 10194-G1 RUBBER SHOCK ABSORBER BUSHING .........cccecevvemeeieeecice e seee e seeee e 8
29 00532-G6 NUT, B/8 - 24 ...ttt s st sttt ne e 4
30

Service Parts Manual Page K-2




| FRONT SUSPENSION Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70422-G01 LEAF SPRING (HEAVY DUTY) ....ovviciiiiieinesinnie s ssesssess 2
32 70540-G02 SPRING PLATE ..ot 2
33 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG ..ottt 6
34 00734-G1 LOCK NUT, 7/16 - 14 ..ottt e 12
35 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG ...oovvreiririiiiintistee et s 6
36 70163-G02 SPRING PLATE ..ottt se s e s ssan e 2
37
38 14723-G1 LUG NUT, 1/2 = 20...uiiiiieiiie ittt e sse st sss s sn s 8

Page K-3 Service Parts Manual



Electric Vehicle FRONT SUSPENSION

Service Parts Manual Page K-4



I REAR AXL Electric Vehicle

1 - Includes ltems 3 - 9
2 - Includes Items 3 - 9

NOTE: Apply a light coat of moly grease to
male spline before assembly. Reference

part number 15.

3

)

W

e N

:. @ 3 ll \ \ 7 ‘\\\\\\
" Vo E
,, N
=

Service Parts Manual

Page L-1



| Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please

specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

E

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73069-GO1 REAR AXLE ASSEMBLY, 12.44:1 (INCLUDES ITEMS 3 - 9).....coovciiririeeenneen. 1
2 73001G02 REAR AXLE ASSEMBLY 14.78:1 (INCLUDES ITEMS 3 - 9) ....cevveivirreerennen 1
3 20377-G12 AXLE SHAFT (PASSENGER SIDE) ....ccceiiieviireeiiceereneeeceees e ceee s 1
4 20377-G11 AXLE SHAFT (DRIVER SIDE)......ccctveieaiereteeateseeeeeeseeeseeeseseesseeaseneseneeans 1
5 25228-G1 DIFFERENTIAL COVER ......ccoieiereeeretercete e eee s e ce s e n e s snee e 1
6 25226-G1 FILL/CHECK PLUG ...ttt ettt n e s 1
7 25227-G1 WASHER ...ttt e s sae e s e s s e e e s s aee s s anaeened 1
8 15558-G1 SCREW, 5/16 - 18 X 3/4" LG ..ccceerierierreesseeeceesseseseessvessveesssneseseasssnssaseens 10
9 73050-GO1 VENT oottt ereast ettt s ss st s s s s st e st e s s s s anssenans 1
10
11 24261-G1 BUMPER SPLINE .......ooiitiierreerecstcsstn et rese s sressseesssessse s seesssssseesesnessnnssnessans 1
12 00797-G2 (310 I8 I V2 =l o 1 G B S X C R S 3
13 00565-G7 LOCK WASHER, 1/4" ...ttt st seae s s s ssee s sees s s eses s s s sve e s s s sneeesans 3
14 00559-G7 WASHER, 1/4" ...ttt ae e s e e s e nan e e s e s s mnneas 3
15 28095-G01 MOLY LUBE, 2 OZ.......tiieieectercreereeeesseeesreessesee s sresssenesseee s seseessenesssssasessans AR
16
17 25353-G1 DIFFERENTIAL GUARD 1
Service Parts Manual Page L-2




REAR SUSPENSION | Electrlc Vehlcle

Page M-1 Service Parts Manual



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
A 70324-G01 SHOCK ABSORBER .........coiiitiictci e 2
2 10435-G1 SHOCK ABSORBER WASHER.........cccoiiii i 8
3 10194-G1 RUBBER SHOCK ABSORBER BUSHING .........ccccoomniniinincnccceesneecnnd 8
4 00532-G6 NUT, B/8 = 24 ...ttt e s 4
5
6 74207-G01 LEAF SPRING (HEAVY DUTY) ..ottt 2
7 74124-G01 “U"BOLT, 3/8 = 16 .ottt et st se e s s 4
8 00560-G1 WASHER, 3/8" ...ttt e e 8
9 11098-G5 LOCK NUT, 3/8 = 16 ...uiiiieereiirtiniii ettt 8
10
11 70289-G02 SPACER . ... e e e e 4
12 70291-GO1 RUBBER BUSHING..........oooiiniiie et 12
13 70290-GO1 SHACKLE PLATE ...ttt s as s 4
14 00429-G4 BOLT, 3/8 - 16 X 3 1/2" LG ccviiiiiiciniiieinreeneincee st sse e sse s e e sessnens 4
15 11098-G5 LOCK NUT, 3/8 = 16 ...eeiiiiiiiiiiiicescnesctnte sttt s e 4
16
17 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LGi.....coceivircriiirnicnicnes s 2
18 12262-G1 LOCK NUT, 3/8 - 16 ...ttt s s 2

Service Parts Manual Page M-2



Electric Vehicle

SEATING

1 -Includes ltems 2 - 7
9 - Includes Items 10 - 23

Front of Vehicle

Service Parts Manual

Page N-1



I Electric Vehicle SEATING |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 71274-G™ SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 -7) eveveiiiiieeeeeiee e 1

2 * PLYWOOD SEAT BACK ...ttt e e 1

3 * TEE NUT, 1/4 = 20 ettt 4

4 * L A R 1

5 18144-G** VINYL SEAT BACK COVER ...t e 1

6 * FLAT STAPLES ...ttt et e e e see e ene e enes A/R

7 18868-G4 PLASTIC SEAT BACK COVER (BLACK) ....coiiiiiieieeieeieee e 1

8

9 71664-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 10 - 23)...cveiiieeeeeeeee e 1

10 * PLYWOOD BASE ... ettt e st e see e s e snee e enee e e 1

11 * TEE NUT, 1/4 = 20 .ottt ettt e e e e e nnne e s 16

12 * L A R 1

13 71602-G** VINYL SEAT BOTTOM COVER ...t 1

14 * FLAT STAPLES ...ttt et e e e see e ene e enes A/R

15 71012-G01 VINYL TRIM (SEAT BOTTOM) ...ttt e 1

16 * FLAT STAPLES ...ttt ettt A/R

17

18 71610-GO1 SEAT HINGE ...ttt e e e e e see e e eneeenns 2

19 00720-G08 SCREW, #12 - 14 X 1" LGiuureiiii ettt e st e e snaee e 6

20

21 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) .....cotiiiiieceee e e 1

22 71702-G01 HIP RESTRAINT (DRIVER SIDE)...ccccuiiiiiieeiiieesieee e see e 1

23 71204-G01 BOLT, 1/4 - 20 X 7/8" LG ceeieiieieee ettt ettt e e e e e e 8

24

25 17074-G1 BUMPER ...ttt et e st e e e e e e e e enneeas 2

26 * FLAT STAPLES ... oottt ettt e see e essaeesee e e nneeenn A/R

27

28 16705-G1 SCREW, 1/4 - 20 X 1" LG .ttt e e e e s srnte e e e sanneeee e ene 4

29 00565-G7 LOCK WASHER, /4"t n e ennee s 4

30 00559-G7 WASHER, 1/4" . ettt e e st e e e e e e e te e e eneeeenes 4
Service Parts Manual Page N-2




l SEATING Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31

32 71262-G02 SEAT BACK SUPPORT ..ottt s se e sne e 1
33 00715-G2 BOLT, 5/16 - 18 X 13/168" LGi....evoviiee e e 1
34 00438-G8 BOLT, 5/16 - 18 X 1" LG et 2
35 00642-G8 WASHER, 5/168" ..ttt 2
36 11098-G6 LOCK NUT, 5/168 - 18 ... 2
37

38 71436-G01 SEAT BACK SUPPORT BRACKET ..ot 2
39 01006-G1 BOLT, 3/8 - 18 X 1 1/4" LGt 4
40 00560-G1 WASHER, 3/8" ...ttt 2
41 11098-G5 LOCK NUT, 3/8 = 16 ..ttt ettt 2
42

43 70113-GO1 ADJUSTABLE BUMPER ..ot e 2
44 11027-G1 LOCK NUT, 5/168 - 18 ... 4
45

46 71263-G01 ACCESS COVER ... e 1
47 18436-G1 DRIVE RIVET ... e e 3

Page N-3 Service Parts Manual



l Electric Vehicle SEATING

Service Parts Manual Page N-4



STEERING Electric Vehicle

1 - Includes ltems 2 - 34

2 - Includes Items 3 -6
20 - Includes ltems 21 - 28
36 - Includes Iltems 37 - 49
47 - Includes ltems 48 - 49
57 - Includes item 58
64 - Includes ltems 65 - 74
66 - Includes ltems 67 - 68
70 - Includes ltems 71 - 72

\Ce

Front of Vehicle *NOTE: Remove bolt and
determine length
required before
ordering! Use of
incorrect length
could damage

housing (item 2).

Page P-1 Service Parts Manual



STEERING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QY.
1 70314-G02 | STEERING BOX ASSEMBLY (COMPLETE) (INCLUDES ITEMS 2 - 34) ......... 1
2 | 75364-Go1 STEERING HOUSING (INCLUDES ITEMS 3 - 6).eeesseerreerrsserss e 1
3 . SLEEVE BEARING - -rrseereee e eeees e seeesseess e seeesseees e 1
4 . SLEEVE BEARING ..o eeeeeeesseee e e seeessessssesesseeesseressees e 1
5 . FLANGED BEARING w.rseereeeeeseessseeeesseersssesessesessessesseeeesseeee s 1
6 10389-G3 GREASE FITTING, STRAIGHT wevrrseee e eessseeresereeseeeeseeeeseees e 1
7
8 | oo0426-G6 BOLT, 3/8 - 16 X 3/8" LG crrseeesseeeseees oo seeessseeesssessesesse s 2
o | 18456-G1 GREASE FITTING, 90° .o vrsereseeeseeseseresseees et ees e ssesssseessseees e 1
10 | 70177-Go1 RACK GUIDE COVER .reeeere e eres e seesseesseeesseessseesseese e 1
1 | 70225-Go1 TN =3 1
12 | 70178-Go1 COMPRESSION SPRING . ...rereeeeseerrseessseessseessssressseessseessseeessees e 1
13 | 70179-Go1 RACK GUIDE +.vvreeeeseeeeseeseeeeeseese e ssees e seses et seesseseeeesseeee 1
14 | 11391-G1 HOSE CLAMP, 1 1/4% oo seee e seesseseees e seesese 1
15 | 70041-Go1 RACK COVER o eeesseeesseessseessseesssesessseeessseesessessesseesessees s 1
16 | 11391-G1 HOSE CLAMP, 1 /4 1ereseeseeeseeeseseseees e sere e seeess s 1
17 | 70183-Gof BELLOWS ..o e eeseeeseessseee e seesesessseeessseeeseeeesseesseesssees e 1
18 | 11391-G5 HOSE CLAMP, /8" .o ee oo seeee e seee s seesesseeeeseessseee e eseeee e 1
19
20 | 70299-Go1 STEERING GEAR KIT (INCLUDES ITEMS 21 - 28)...rrssereseeerseers e 1
21 | 70297-Go1 GEAR PINION .o eereeeseeess e eeeeseee s e eese e seeess e sees e 1
22 | 15112-G1 BALL BEARING w..vrseeeeeseersseeeeseeesseeeseseseeess s sseeessesessess e 1
23 | 70190-Go1 EXTERNAL RETAINING RING -..ers oo eeeeseeeee e seeeses e 1
24 | 70208-Go1 STEERING RACK c.reseeseereseeseeesseeresseessseesssess s sseeesseeesseesssee e 1
25 | 70192-Go1 YN =T N =N o 1
26 | o00532-Gs NUT, 7/16 = 20 eoeeeseeesseresseessseeesseesesseeessseeesssesesseses e 1
27 | 18456-G1 GREASE FITTING, 90° o eeee oo seeessseeessseess oo 1
28 | 70466-GO1 T P N = S 1
29
30 | 70184-Go1 1o 3 VO 1

Service Parts Manual Page P-2



STEERING

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
31 70216-GO1 THRUST WASHER, 1 172" ... ncteesseeneseteesnssseesessarasssnens 1
32 70195-GO1 THRUST WASHER, 7/8" ...ttt se st s esee e e 1
33 00734-G6 LOCK NUT, 7/8 = 9..eeeeteeeiee et see s s se s neesese e s e men s e e s mmn e nene s 1
34 00798-G8 COTTER PIN, 5/32" X 1 B/4" LG c.eeeeeeeierieeseesstererie e ssee s e se e sssesseesaeens 1
35
36 70360-G01 STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 37 - 49) ....ccooovvvevrrinennd 1
37 14322-G3 STEERING SHAFT ...ttt eee s s e er e s st e e e 1
38 70333-G01 STEERING COLUMN .....ooiiiiiieiriecercieeciee e seesseecsee s eeesae e s seessseesnessne s neens 1
39 70558-G01 L0710 10 | {1\ 1
40 00550-G1 LOCK NUT, 1/4 = 20....cii ettt csee st s e cae e s es s s ne e ssae e s e s s ae e s e s 2
41 70227-G01 BOLT, 1/4 - 20 X 7/8" LG ceeeieeiceerecteeceee s e s ccsee s s vt e s eeessne s s s eee e s sne e s neas 2
42 01022-G01 SCREW, #6 - 20 X 5/16" LG.....eoviviiiertrereeeieieee s rstessesrescreee s seereeseseessnenneesend 1
43 70223-G01 LN Q= [ P 1
44 01034-GO1 BOLT, 3/8 - 16 X 1 1/2" LG. WITH PATCHLOCK ......ccooiriirrmrieireeneerenenns 3
45 00878-G1 LOCK WASHER, 3/8"......eetiiieeiiseernseeesesteessseee s senssnssan s s snessesenssssnensnsnens 3
46 70466-G01 RETAINER ... ..ottt s e s se e s e s s e s s nmn s s e 1
47 17161-G1 BUSHING AND SEAL KIT (INCLUDES ITEMS 48, 49) .....cccceoieevrrecceernnen 1
48 * STEERING COLUMN BUSHING.........c.coriiereeeeererenee e sseeseeeens 1
49 * SHAFT SEAL... ettt rrtrs et s s ssse s s ee s s en e s n s s e s nnn s 1
50
51 00470-G4 BOLT, 7/16 - 20 X 2 1/2" LGi. ceeeeeeereieeesrerescrtesseeeeesenessseeesssenesssseesssesessnnnases 1
52 00734-G3 LOCK NUT, 7/16 = 20 ceeieeeesceercetessieescseeeseseeesecss e e s ee s s sne s e ssseasssasesesnnseasssnsenans 1
53 01033-G01 BOLT, 7/16 - 14 X 1 1/4" LG. WITH PATCHLOCK (PROD. SINCE 4-98)........... 2
54 01033-G02 BOLT, 7/16 - 14 X 7/8" LG. WITH PATCHLOCK (PRIOR TO 4-98 PROD.)........ 2
55 00566-G2 LOCK WASHER, 7/16"..... ..o eiceeerciteeesettercet e siteese e sssse e sssee s seae e sesaee s ssnneenans 3
56
57 18325-G1 STEERING WHEEL (INCLUDES ITEM 58).....cccccciviiiriererinrceesneesseesceeeseeseaens 1
58 * L 10 SO 1
59 14390-G2 LOCK NUT, 5/8 - 18 ...ceeieiiicectrsieeete s s teseeseseeseeessesssnsssseesneessensssnssensansneens 1
60 27102-Go1 CLIPBOARD ...ttt trree st st s e st e st s e e e s e e s besese e s sssesnnensaesensessssesnnen 1

Page P-3 Service Parts Manual




Electric Vehicle

:.4’/?

STEERING

L

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 00999-G01 SCREW, #8 - 18 X 7/8" LGi....ccciririiiiiineni sttt sne s 2
62
63
64 70074-GO1 TIE ROD ASSEMBLY (INCLUDES ITEMS 65 - 74)......ccccviuiiinnrirriinnsscsienanns 2
65 70583-G02 THREADED TUBE WITH FLAT ..otiiiitiecerentnre et 1
66 27205-G01 TIE ROD END (LEFT HAND THREAD) (INCLUDES ITEMS 67 - 68)........... 1
67 50641-G1 RUBBER BOOT ..ottt st 1
68 50209-G2 SLOTTED NUT, 7/16 = 20......cocireerireeriieie it ens e 1
69 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREAD) .....ccccsotiiieniierenee e 1
70 27205-G02 TIE ROD END (RIGHT HAND THREAD) (INCLUDES ITEMS 71 - 72)......... 1
71 50641-G1 RUBBER BOOT ...ttt tnr st s 1
72 50209-G2 SLOTTED NUT, 7/16 = 20......cocniiirenrincninesteeiesssesss s cssesse e 1
73 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREAD).......cccoiiirinnireinnesnnes 1
74 10389-G3 GREASE FITTING, STRAIGHT ...t 2
75
76 10387-G2 COTTER PIN, 3/32" X 1" LG eeictiiiiiiiniinini s 2
77
78 50209-G2 SLOTTED NUT, 7/16 = 20 ....cviuiieiiiiiitiie ettt s s ssesness 1
79 10387-G2 COTTER PIN, 3/32" X 1" LG ..eeeiritiiecrieesitnes sttt snee 1

' Service Parts Manual Page P-4



TRUCK BED, MANUAL LIFT Electric Vehicle

12
13
1 - Includes ltems 2 - 38 \K < 3

J / 14

Page Q-1 Service Parts Manual



Electric Vehicle

Front Channel on underside

Front of Vehicle of Truck Bed

TRUCK BED LATCH
INSTALLATION

Part of Truck Bed

BED STOP CABLE
INSTALLATION

Page Q-2

Service Parts Manual



TRUCK BED, MANUAL LIFT Electric Vehicle

60

Part of Truck Bed
T
Ly 2 T2

-
.-

Page Q-3 Service Parts Manual \



Electric Vehicle TRUCK BED, MANUAL LIFT

T

Service Parts Manual Page Q-4



TRUCK BED, MANUAL LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
1 71260-GO1 TRUCK BED ASSEMBLY, 35") (INCLUDES ITEMS 2 - 38)......cccccceeeviencerrceennen 1
2 71231-GO1 BED, 35" ... e e e e s an e e e e e e nees 1
3 71248-G01 SIDE PANEL, 35" (PASSENGER SIDE) ....ccueevciieieeerceeceereeeccee e 1
4 71248-G02 SIDE PANEL, 35" (DRIVER SIDE).......ccociiirtereeincieeeeeee e eese e cene e 1
5 16705-G3 SCREW, 1/4-20 X 3/4" LGi....tiiterriectercireiesseseceseseesesessssesssesssseessnsassssssssnnns 10
6 00915-G1 BONDED WASHER, 1/4" ...ttt ettt e et e e ne e s e s 10
7 00559-G7 WASHER, /4"t s st e eaee s aes s e e s 10
8 14390-G4 LOCK NUT, 1/4-20......ceeeieeiee ettt reeses st eesee s e e sve s sseesene e s ne s s s e s neennes 10
9
10
11 71717-GO1 END CAP 10 ettt et s e s e s e e s e e s e e e e e s e e e e saeeesnneennnneenn 2
12 16705-G6 SCREW, 1/4-20 X 1 3/4" LGi.....eeecieiiirtecee et seeescrreseressseessss s e e s e s ne e 4
13 00915-G1 BONDED WASHER, 1/4" ...ttt s sette e st e st s e see e s st s s snna s e 8
14 14390-G4 LOCK NUT, 1/4-20...ccuriiieiiirierciieeceteesnts s ceresseeeesssssessasesssnnesssnsesssnsnsssaes 4
15
16 71322-GO1 POST (PASSENGER SIDE).....cccoovertirtirtrnee e e sse s s 1
17 | 71322-Go2 POST (DRIVER SIDE) «..ceoreeeeeeeeseereeeeseseeeseeesseessesessseesssesssessseseesesseesssesee 1
18 71718-G01 END CAP 1 172" et et e et se e se e e e e 2
19 71838-G01 RUBBER BUMPER ...t ene s e 2
20 16705-G3 SCREW, 1/4-20 X 3/4" LGi...ueerieieereersrese e sreee st scstesser e sene s ee s ssaessnnasnens 4
21 00915-G1 BONDED WASHER, 1/4" ... eoitietercrsccteretessre s seesseesne s ees e ssse s ssneesns 4
22 00559-G7 WASHER, 1/4"......eo ettt sttt rer e e st e s e s ene e e s a e e s nne s e s 4
23 14390-G4 LOCK NUT, 1/4-20......ctieceeeeeeeeeessieessseesesee e s csnes s sanesssane s ssne e s s ene s s sneeensnns 4
24 13437-G8 LOCK SCREW, 3/8-16 X 2" LGi....cevevieeeeieeeeiereeeeecctteeeesee e cseeseeseeesesneenaans 4
25 11027-G5 LOCK NUT, 3/8-16...ccueereereriiieinircrierienesesssesesssreessesssessssesssasssssesssnesssesssnnens 4
26.

27 71245-G01 TAILGATE ..ottt erree et s ee e e e e e st e s e s e e se e s s e b e e snse s e seeeneeesanesnns 1

28 27666-G01 HINGE ...ttt st te et e st sa e e se e e st e s ae e srnee e anessane e seens 2

29 01002-G08 BOLT, 1/4-20 X 1" LG ..eiiieereeceeseerrerrieescte e eeeeesteesseeesseeestessssesnneessesssne s s 4

30 00559-G7 WASHER, 1/4" ...ttt see e e e e s e e s s s s s ne e sae s 4
Page Q-5 Service Parts Manual




| Electric Vehicle TRUCK BED, MANUAL LIFT

e

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
31 14390-G4 LOCK NUT, 1/4 = 20....ueiiiiiceeeeeeeeeee e s seee e s e seee e e s s s e e e e s ene e s s nnneas 4
32 71748-GO1 TAILGATE KEEPER ...ttt tee s vee s s s e e e e 1
33 16705-G3 SCREW, 1/4-20 X B/4" LGi...coccetiriiererieeeeteseceee e seeessesenesseen s sssnes s ssveessensnessned 1
34 00559-G7 WASHER, /4"t et e e s er e e eseae e e sne e e s s nn s 1
35 14390-G4 LOCK NUT, 1/4 = 20....iiiicierrieeceeeeeteccsensssssesssssteseesesssssnesssneesnssenesenseesssaneans 1
36 71083-G01 TAILGATE CABLE ... ettt re et e e s e se e s e e st s e nne e 2
37 00106-G6 SELF-TAPPING SCREW, #12 - 24 X 3/4" LG.....cceeeeveeer e s cenenenen 2
38 00915-G1 BONDED WASHER, 1/4" ...ttt s ean s e n s 2
39
40 71901-GO1 DECAL (E-Z-GO) .ueeureeerenrereerensessssesessesessssssssssssssssssssssssessssensssssssssssssssssssssansend 1
41 71771-G01 | LABEL (TILT WARNING) ....o.vvorveereeeeneeeeesseeesssssssesssssssesssessssssesssnsesssesesnee 1
42
43 71264-G01 BED LATCH ..ottt sttt sceee s s s sne s ras e s see e s sen e s s saee e s sannesnennnnenns 1
44 71827-G01 LATCH BRACKET ..ottt ss s s sssns s e e sssses s sase s seme s s snan s sesmen s 2
45 01014-G03 CARRIAGE BOLT, 1/4 - 20 X 3/4" LG ...eeeieeeeeeeeiceeeercieeesseseseeesesssee s sensesssesnnenns 4
46 00559-G7 WASHER, /4" ...ttt eae e e s ese e e s s s e ee e e s s s snne e e e s nnnes 4
47 14390-G4 LOCK NUT, 1/4 = 20 .ot rceiesstte et esesee s ssane s s sseessse s e s see e s ns s e senses srsmeansnns 4
48 71965-G01 EXTENSION SPRING......ccooieiieeiimresirescereeseeeseseeessssressssessssessssense s ssnnessssnssens 2
49
50 71273-GO1 BED STOP CABLE ...ttt s s eee e s s e s an s e s s mn e e 1
51 —00438-G8 BOLT, 5/16 - 18 X 1" LGi.ceiuieeeieerreeeeitriscresscseesssaesessseeesssnesesssees s snesssssensssenensans 1
52 00642-G8 WASHER, 5/16" ...ttt st s e eee e s s s s s e s se e s s e s nnen s sanis 2
53 11098-G6 LOCK NUT, 5/16 - 18 ..ottt st sre e s s sme e s e s nn e e s ne e se e e e 2
54 00439-G4 SCREW, 5/16 - 18 X 1 1/2" LG .eeiceiirierieeireeecrveee e ssaese s s seesss s saae s 1
55
56. 74231-Go1 BED LINER ..ottt ee e e ee s e s e s e s nnn e 1
57 74232-G01 TAILGATE LINER ..ottt crcit it et e s reeesresenessvee s sessnesssne e s snssenesennennennd 1
58 18436-G1 RIVET, 1/4" X 3/4" LG ...veeeeeeeceeeeee et teecteee e e sente e e e caeeassseseseseesesnesesesesesenseanans 4
59 14601-G10 RIVET, 5/32" X 7/168" LG .eeeteiieicetesesiereceee et esreeee s sreeesssseeseste s snsne s e s snesesesnnaenns 6
60 71517-GO1 BED CAPACITY DECAL (500 LB) ...c.ueeiiieiierceerinneeseceeaeseeesses s seessseessesseseesenees 1

Service Parts Manual Page Q-6




Electric Vehicle

| TRUCK BED, MANUAL LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.

61

62 71258-G01 BED FRAME ...ttt e e e s e e e s s e e e ame e e e e e e nneeas 1
63 00438-G8 SCREW, 5/16 - 18 X 1" LG oottt srcee st e s e ee st s enesve e srneessssveeens 4
64 00642-G8 WASHER, 5/16" ...ttt seese e iee s ssn e s ste s e ser e s sae s s seeesennnnsnansnan 8
65 11098-G6 LOCK NUT, 5/168 - 18 ...ttt st ree e sste s s e e ssae e s s s e e s s e s e e nee e s e esenenand 4
66

67 00415-G6 BOLT, 1/4 - 20 X 1 3/4" LGi..ccoceeeceercitiecciieccere e ccieeeesteesesae e e sesee e s neesessaneseaneeenns 2
68 00642-G7 WASHER, 1/4" ...ttt r et e s s e e e st e e s e e s ns e e s aeeeeennes 4
69 00891-G2 LOCK NUT, 1/4 = 20 ...eeeeeeeeeeeee et sae s eeseesseessne s saaesn e e sseeessee s nnssnneenns 2
70

71 00429-G4 BOLT, 3/8 - 168 X B 1/2" ..ottt sttt ece e s srtee s e st e s e sae e e ee e seae e senaaes e e sneeeennd 2
72 00643-G1 WASHER, 3/8" ... ettt st e st ree s s e s e e s s e s ne e se s e e s nneessnnas 4
73 70291-GO1 RUBBER BUSHING.......co et csrere st ssses e ee e srsee e s se e s ssaeeen e 4
74 70289-G02 SPACER ... et s e e s e e e e e s ne e e s ennenans 2
75 11098-G5 LOCK NUT, 3/8 = 16 ..ccrireeeereeirceeeseiessaeessisn e s saeesssenesrnnesssanessnnsssessensssannssnes 2
76

77 71231-GO1 BED, 35 e s s aae e s s ee s e e neeenaed 1
78 71772-G01 CORNER TUBE ...ttt sses s e s sn e ssae e s sn e s s e ne s s nn s sannnens 2
79 00762-G9 SCREW, 5/16 = 18 X 2 1/2" LG ..ceiiiirieeececreeee et s e e senee s e s 4
80 00559-G8 WASHER, 5/168" ... ittt s et n e e e s see st se e s e san s r e e e e e naes 4
81 00550-G3 LOCK NUT, 5/16 - 18 ...t iceeecetesiereee s e s et e ses e sesee e s e e s e e s s eease e 4
82 71718-G01 END CAP, 1 172" ettt st s e s ate s sae e e s e e e s ne s s s ne s sesmeaeeans 2
83 71717-GO1 END CAP, 1 ettt s e s sae s b s rae e s se s ne e s nennaneend 2
84

85 | 71777-GO1 | DECAL (WARNING).....ooirveveeeeeersseeseneseessssssesseessssssesssesssesssssnsssssssssessssssssesssenes 1

Page Q-7 Service Parts Manual



TRUCK BED, MANUAL LIFT

Service Parts Manual Page Q-8



]
-

TRUCK BED, ELECTRIC LIFT

e

Electric Vehicle

1 - Includes Items 2 - 37 S g 12

Page Q-9 Service Parts Manual



| Electric Vehic

le

i

TRUCK BED, ELECTRIC LIFT

46

Service Parts Manual

Page Q-10



TRUCK BED, ELECTRIC LIFT

Electric Vehicle

S

Front of Vehicle

WHT from Actuator
BLK from Battery
RED from Battery
RED from Actuator

Rear Frame
Member

72

63 - Includes ltems 64 - 87

71483-G01

89

Page Q-11 Service Parts Manual



| Electric Vehicle TRUCK BED, ELECTRIC LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTYy.
1 71260-G01 | TRUCK BED ASSEMBLY, 35") (INCLUDES ITEMS 2 - 37)..c.ccoveeerrereesrssssssssee 1
2 71231-GO1 BED, 35" .vvvveee e seceeeeeseseeesssseseesseeeesssssssssesesessssessessessesssssssseemeseseeseeeeseen 1
3 71248-GO1 SIDE PANEL, 35" (PASSENGER SIDE) .resessceeeveerreesssesccreseessesssssenmesseeeee 1
4 71248-G02 SIDE PANEL, 35" (DRIVER SIDE)......vvvreeeresssssssssceemmeeeseseerseesssssssssssssseseeee 1
5 16705-G3 SCREW, 1/4 - 20 X 3/8" LGr.evveeeeesssreeeseessssssemeeesesesssesssessssesssssesesseseseses 10
6 00915-G1 BONDED WASHER, 1/8" ....cooveeeesesoeeeresesssssseeessssssssseesesseessesssssmeeesseesssn 10
7 00559-G7 WASHER, 1/4" ..ovsseeeseeeeereesessssseemesseseessssssssssssesesssssseseesseeessssssss e 10
8 | 14300-Ga LOGK NUT, 1/4 = 20.c..veceeveeeeeeeeeesesssssssssssoesmeessessesessessssseseesessessseeseeseeseeseeeees 10
9
10 | 71717-Go1 END CAP, "o eeeeeeeesescmeseseesseceeesssesseseesssssssesssssessssseesssssssesseeseess s 2
1 | 16705-G6 SCREW, 1/4 = 20 X 1 3/4" LGevvevereeesseeeeeeressssseessssesesssesssesssesssssssseeseeeeeen 4
12 | 00915-G1 BONDED WASHER, 1/4" ..ccoveeeesssecreeeesesssssemeeesessssssseesessseessssssemeeesesessn 8
13 | 14300-G4 LOGK NUT, 1/4 = 20..eceevveeeeeessseseeeeeeeeessssssssssesssesssesesssesessssssssessmseesseeseeeeeen 4
14
15 | 71322-Go1 POST (PASSENGER SIDE) .. ..ccvveeeereeeessssssscesesseseeseessessssssssssssssmsseseseseeseen 1
16 | 71322-Go2 POST (DRIVER SIDE) ...coosceveeeessssceeesssssssscsssessessssssesesesssssssesseseseseessss 1
17 | 71718-Go1 END CAP, 1 1/2" s oeeeeeeeeeeessssseneesseeesessssssssssmsseesessessesesssssssssesenseneesesseen 2
18 | 71838-GO1 RUBBER BUMPER ...ccooo oo eeerreesseeesesssessssssessssessesssssssssssssssesssssssssesseeen 2
19 | 16705-G3 SCREW, 1/4 - 20 X /4" LGrvevvvveereesseeeeeeessssssecmseseeessssssesesseeessssssesesseseseon 4
20 | 00915-G1 BONDED WASHER, 1/4" ..cosseeveeeeeeeeessssssseemmssseseseessssessssssssesesssessesseeeseen 4
21 | 00559-G7 WASHER, 1/4"..ovoveeeessoceeesessesssssesesessssesssssssssssssssessssseseeeesssssssssssssenseeee 4
22 | 14390-G4 LOGK NUT, 1/4 = 20...cceeeeeeeeeesssscceeeeeeeesessssssssmesssessseessesessssssssssmseseesseseeeeen 4
23 | 13437-Gs LOGCK SCREW, 3/8 = 16 X 2" LGi.vvvvveverereeesssesssssemesmeeeseseesssssssssssssseseseeneee 4
24 | 11027-Gs LOCK NUT, B/8 = 16.ccvveereessceeeereessssessessesssssssmeessesssssssessesseeessssseesesseeessn 4
25
26 | 71245-Go1 TAILGATE ..ooce s eeeeeeeeseeeeeeeesesseeesssssesssssesssssesssssesesessesesssseseseseseess e 1
27 | 27666-GO1 HINGIE w..ooooeeeee e eemeeees e eseessseeesessesssssesesssessseeseesessssssssseemeeneeeeeeeereee 2
28 | 01002-G08 BOLT, 1/4 = 20 X 1" LG vevveeeeessseereereeeesssssssssesmsesesssesssesesssssssssesmeeeeeeseseeeeee 4
29 | 00559-G7 WASHER, 1/4"...oooeeeeeeseoeeeeeseeeesssssesssseseseessesssesssssseessessseeesssseees s 4
30 | 14390-G4 LOGK NUT, 1/4 = 20.cccuveeeeeeressssseeeseeeeesesssssssssseseeeeseeessesessssssssseeeeneeneeeeeeen 4

Service Parts Manual Page Q-12



i

| TRUCK BED, ELECTRIC LIFT Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 71748-G01 TAILGATE KEEPER ..ottt 1
32 16705-G3 SCREW, 1/4 - 20 X 3/4" LGi...ooueerireiiereestieenitecerreste st e sse s 1
33 00559-G7 WASHER, 1/4"...... ottt 1
34 14390-G4 LOCK NUT, 1/4 = 20....ciiciiitiiiiiiec ettt san st n s s n e 1
35 71083-GO1 | TAILGATE CABLE ...ttt 2
36 00106-G6 SELF-TAPPING SCREW, #12 - 24 X 3/4" LG....ccceeririricicrciinrcnae 2
37 00915-G1 BONDED WASHER, 1/4" ...ttt 2
38
39 71901-GO1 DECAL (E-Z-GO) ..ottt 1
40 71771-GO1 LABEL (TILT WARNING) .....oiitiviiiriiiieiiiie ittt see e 1
41
42 74231-G01 BED LINER ..ottt e 1
43 74232-G01 TAILGATE LINER ..coviiiitt et 1
44 18436-G1 RIVET, 1/4" X /2" LG oottt sss s s 4
45 14601-G10 RIVET, 5/32" X 7/16" LG ...ttt s 6
46 71517-GO1 BED CAPACITY DECAL (500 LB) .....oooiviinininiineincnissnsssisss s s 1
47
48 71258-G01 BED FRAME ...ttt et e s 1
49 00438-G8 SCREW, 5/16 - 18 X 1" LG .eociiririereeeeie ettt s sse e s 4
50 00642-G8 WASHER, 5/16" ...ttt e s 8
51 11098-G6 LOCK NUT, 5/16 = 18 ....eiiciiiieiinietni it snes 4
52
53 00415-G6 SCREW, 1/4 - 20 X 1 3/4" LG ..eeeeeeeeerireeeeeee st sne e e 2
54 00642-G7 WASHER, 5/16" ...t s 4
55 00891-G2 LOCK NUT, 1/4 = 20 ...ttt 2
56
57. 00429-G4 BOLT, 3/8 - 16 X 3 1/2" ..ot e e sae e nend 2
58 00643-G1 WASHER, 3/8" ...ttt ettt 4
59 70291-G01 RUBBER BUSHING ...ttt 4
60 70289-G02 SPACER ... e e 2

Page Q-13 Service Parts Manual



| Electric Vehicle

TRUCK BED, ELECTRIC LIFT

o

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 2 3 4 5 DESCRIPTION QTy.
61 11098-G5 LOCK NUT, 3/8 = 16 .....eereirre ettt sse e e e s s e nee s sne s e 2
62
63 74052-G04 ELECTRIC DUMP KIT (INCLUDES ITEMS 64 - 87)....ccccceeiriireeeeeeencreenenee e 1
64 74165-G01 CIRCUIT BREAKER MOUNTING BRACKET ......cccceerieerireeereeeeeee e 1
65 21320-G4 CIRCUIT BREAKER, 15 AMP, 12V .....ooiiiceenrereeerer et 1
66 00150-G4 SCREW, #10 - 24 X 1/2" LGi..eeeiieeiiteete ettt v v st s sne e 2
67 00565-G5 LOCK WASHER, #7100 ..ottt sees s sen s snn s se e e s e 2
68 00526-G3 NUT, #10 = 24 ..o se s s e s a e e 2
69 25976-G14 14 GA WIRE (RED 5")..oeteeeece ettt se e 1
70
71 27680-G01 TOGGLE SWITCH ...ttt s st s sae e e eesssae s s s sne s snn e snens 1
72 27447-GO1 TOGGLE GUARD......coitiiieert et s s s e s e e s e s e e s s e s ene s 1
73 10570-G9 RIVET, 1/8" X 11/32" LGi.ccircieeiecticetscetrcrerreeste s sree st sssessee s see s ssnnenas 2
74
75 27612-G03 ELECTRIC ACTUATOR .....oooiiieeeeeee et cr et sne e s 1
76 27613-G01 SPACER ...t st et e ne e 2
77 14443-G10 CLEVIS PIN, 1/2" X 8" LG .. eiiiieeieeierieeeteseees st e s e s e seesssne e sne s saneeneeas 1
78 21683-G1 COTTER PIN, 2 11/168" LGi...ceieeeeeeeeeeeieertee ettt se e sae s e 2
79 14443-G11 CLEVIS PIN, 1/2" X 1 3/4" LGt e 1
80
81 74054-G01 WIRE HARNESS (CONTROL)...c..cttiitiereeierireeseeeseessseeseresssesessassenes seneasseens 1
82 11845-G3 CABLE CLIP, 11/16" ...ttt e e e 2
83 | 17618-G1 WIRE TIE ovoemoreeeeeeeeeeessessesesseeeeseseseseeseesessesessseesesseesesesssesssssessesesssssesseeed 8
84
85 71283-G01 ELECTRIC LIFT BRACKET ......oetiiereerrte et e ee e et see s e s nne e 1
86 00462-G7 BOLT, 7/16 - 14 X 7/8" LG ...eieeeeeeccrteeeesseenee e see s see s re e essee e see s eesssnennd 2
87 00734-G1 LOCK NUT, 7/16 = 14ttt s ree st sree e st e s e e ssn s sne s s ne st 2
88
89 71489-G01 WARNING LABEL ...ttt e et se e e sn s e e 1

Service Parts Manual Page Q-14




WEATHER PROTECTION

Electric Vehicle

SUN TOP

1 - Includes ltems 2 - 19

Front of Vehicle

\CS

Front of Vehicle \g

Front of Vehicle
15— |

Page R-1

Service Parts Munuai



Electric Vehicle WEATHER PROTECTION

23

24

Front Top

Strut REAR VIEW MIRROR

21 - Includes ltems 22 - 24

Setscrew

3-SIDED SOFT
ENCLOSURE

26 - Includes Items 27 - 28

Service Parts Manual Page R-2



WEATHER PROTECTION

Electric Vehicle

Front of Vehicle

49

Windshield
Retainer

Front of Vehicle

49

Page R-3

Service Parts Manual



Electric Vehicle

.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

WEATHER PROTECTION

ITEM PART NO. 2 3 4 5 DESCRIPTION QTy.
1 75040-G** SUN TOP KIT (INCLUDES ITEMS 2 -19) ..ottt 1
2 27069-G** SUN TOP ...ttt 1
3 75045-G01 FRONT STRUT ...ttt s 1
4 01035-G01 BOLT, 5/16 - 18 X 2 1/4" LG ...t e 4
5 00905-G8 LOCK WASHER, 5/16".......oi ittt 4
6 75048-GO1 SPACER, 1/2" ... 2
7 00570-G2 WASHER, 5/16"......o ettt st et 6
8 71328-G01 REAR STRUT (DRIVER SIDE) ......cooviiiiniininicne s 1
9 71328-G02 REAR STRUT (PASSENGER SIDE).......oocoiiiiii e 1
10 00439-G6 BOLT, 5/16 - 18 X 1 3/4" LG ..ottt 4
11 00571-G2 WASHER, 5/16" ...t 8
12 17255-G1 NYLON WASHER, 5/16" ... 4
13 11098-G6 LOCK NUT, 5/16 - 18...cc ittt 4
14 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) ..ccceerveviiiiiniiiicieciececnns 2
15 00753-G6 BOLT, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL).....ccceccviiiriiniriciiinininnens 2
16 00559-G7 WASHER, 1/4"...... et e 8
17 75051-G01 PLASTIC SPACER ......co ottt 4
18 00891-G2 LOCK NUT, 1/4 - 20.....cciiiiiiiiiiic ittt 4
19 19853-G1 A0 e 2
20
21 19528-G2 REAR VIEW MIRROR KIT (REQUIRES SUN TOP)

(INCLUDES ITEMS 22 = 24) «..coorreeeeeeeeeeeseseeseeseseeesseesesseseessssessss e sesesss s sensasen 1
22 19496-G1 REAR VIEW MIRROR.......c.ooooiiiciici it 1
23 19502-G2 SUPPORT BRACKET ..ottt see et es e s ss s 1
24 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) ....ccoeeevriniiriiniiiieiccnens 1
25
26 75367-G01 3 SIDED SOFT ENCLOSURE KIT (REQUIRES SUN TOP)

(INCLUDES ITEMS 27 - 28) ..c.eoviiiiiiiinenieinte s st 1
27 * ENCLOSURE ... ottt s be s 1
28 * VELCRO ...ttt s AR
29

Service Parts Manual Page R-4




WEATHER PROTECTION

Iectric Vehicle

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta, GA
30904. Telephone (706) 729-9911 or FAX (706) 729-9955

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.

30

31 | 75524-GO1 | WINDSHIELD KIT (FLAT) (INCLUDES ITEMS 32 - 38) ...coourmrveeeeeesoreeeeeeensins 1
32 | EGWFX03 WINDSHIELD (FLAT) (30/70 DURAYL) «.....ooooeeeeeeeeeeeesseeseseeeeessseessseeessseen 1
33 | EGWHC12 SASH, 26" LGi..ovvveeeeereesesseeseesessesessesssssimmsssssssssssessesssssesesssessesssssessenssesseseee 2
34 | EGWHS12 BOLT, 1/4 - 20 X 1 3/4’ LG. (STAINLESS STEEL) ..evvrrevveeeerreeereeeeeeeseseesneee 2
35 | EGWHW12 WASHER, 1/4" (STAINLESS STEEL) .....vvveeeeeeeeeeeeeeessseessseeeseseeeesseenesseee 4
36 | EGWHG13 RUBBER GROMMET .......coeoeveeeeesseeeseeseeessesessssssssesssesssesssesssssseseesssessesssens 2
37 | EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....veveeemeeeeeemessseseeesesessseseseeeeenn 2
38 | EGWHL14 SAFETY LABEL .ovvorrreeeeeeeeeesseseeeeseesssssssseesesssessssessssssesssessesseaesssssseesees 1
39

40 | 75525-GO1 | WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 41, 42, 34 - 38)...........ccooeee... 1
41 EGWSX03 WINDSHIELD (SPLIT) (30/70 DURAYL) .....ooeceeeeeereeeeessessesseeeessssesseeseeseen 1
42 | EGWHC10 SASH, 12" LGieeeeeereeeeeeeeeeeeemsssseseeseessessssseeesssesesssssssssssssssesssssssssssssssssennns 2

Page R-5 Service Parts Manual



| Electric Vehicle WEATHER PROTECTION

Service Parts Manual Page R-6



I WHEELS AND TIRES Electric Vehicle

1-Includes ltems 2 - 4

6 - Includes ltems 7 - 9
11 - Includes ltems 12 - 14
16 - Includes Iltems 17 - 19
21 - Includes ltems 22 - 24

Page S-1 Service Parts Manual



| Electric Vehicle

WHEELS AND TIRES

6"CHROME HUBCAP
27

GOLD / SILVER SPOKE HUBCAP
28,29

8"CHROME HUBCAP
26

Service Parts Manual

Page S-2



| WHEELS AND TIR Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION Qry.
1 27772-G01 | WHEEL AND TIRE ASSEMBLY, LINKS (INCLUDES ITEMS 2 - 4)..................... AR
2 27772-G05 CARLISLE TIRE (LINKS 18 X 8.5 = 8) .ooveeeuereeeeeeseeseeeesseseessessesessesssesenns AR
3 15169-G1 WHEEL RIM (4 LUG) c.cooeeeeoereeeeeeeeeseeeesseseesessessesssssssessessessssassssesseeseseees AR
4 11657-G1 VYR = 1 = O AR
5
6 27772-G03 | WHEEL AND TIRE ASSEMBLY, TURF SAVER (INCLUDES ITEMS 7 - 9)........ AR
7 27772-G07 CARLISLE TIRE (TURF SAVER 18 X 8.5 - 8) c.v.eumuveveeereeeresseesseeessssessessen AR
8 15169-G1 WHEEL RIM (4 LUG) .coo.oeeoeeeeeeeeeeeeseeeeseeeeesessessessessssssseeseesessssesessesseseees AR
9 11657-G1 VALVE STEM....ovooooomeeeeeeeeeesseesmssssesssseessesesssessssesssessessssessesessasssessssesssseees AR
10
11 | 27775-G01 | WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 12 - 14)........ AR
12 | 27775-G02 CARLISLE TIRE (USA TRAIL 6 PLY 18.5 X 8.5 - 8) .eurvvvvereesreersseserreseen AR
13 | 15169-G2 WHEEL RIM (8 LUG) ..ovcooooerveeeseseeseeeessesseesssseseessessessessasesessaseesseessesnee AR
14 | 11657-G1 VYRV =1 = Y .| AR
15
16 | 27784-G01 | WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 17 - 19)........ AR
17 | 27784-Go3 CARLISLE TIRE (USA TRAIL 5.70 = 8) c..ooorrveeeeeseeeeeesseenssesssesssssessmseen AR
18 | 33678-GO1 WHEEL RIM (4 LUG) . cevveeeeeeveeeeeseeeeeeeeessseeesseseeesessssessesssesseseesssesessesssessens AR
19 | 26482-GO1 VALVE STEM (METAL)....ooooeveeeeseeessesessessessssssssessssssssssssessesssssssssesssssees AR
20
21 | 35154-G03 | WHEEL AND TIRE ASSEMBLY, FOAM FILLED USA TRAIL

(INCLUDES ITEMS 22 = 24)......ooveeoeseeeeeesseeeeeeessessesmessesssesesseessesessessssseseessesans AR
22 | 27784-Go3 CARLISLE TIRE (USA TRAIL 18.5 X 5.7 = 8) ..eeerrrveeereerreerseeeseeeseesereeneen AR
23 | 33678-GO1 WHEEL RIM (4 LUG) c.ovveeeooeeeeeeeseeeeseeeessesessesssesseseessesssssessessesasssessseesseesees AR
24 | 26482-Go1 VALVE STEM (METAL).....oorerrereennn: S AR
25 '
26 | 14913-G* 8" CHROME HUBCAP (OPTIONALY). .....ooevveeeeeereereressseemeeseessssesssssssssseeseneesee AR
27 | 16042-G* 6" CHROME HUBCAP (OPTIONALY). .....coovveeereereeeessesseeresseeseesessessseessesseseeseen AR
28 | 19241-G* GOLD SPOKE HUBCAP (OPTIONALY) ...co.rvvveereereeeersessermessesseessseseseesssesssesseee AR
29 | 19241-G* SILVER SPOKE HUBCAP (OPTIONALY ....v.vveeeeseeeeseeseeeeesseeseeeessessseeeseeeessens AR

Page S-3 Service Parts Manual



__ SPECIALTYPRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual

Appendix - A



?f,l SPECIALTY PRODUCTS . |

SPECIALTOOLS Part No.
BATTERY MAINTENANCE KIT ...oceoceeeeeeeusetscssesiesessessssssessessessssssssssssssessssssssssasssssssssssssssssesssessessns 25587-GO1
SEAL INSTALLATION TOOL (REAR AXLE SHAFT SEAL).....cveueeeeeeeeeessesessesessesssssssssssssssssssssesssenssnses 18739-G1
BATTERY SET DISCHARGER, 36 VOLT, 75 AMP..........ooiuiiriueeceessesessessssssesssssssssssesssssssssssssssassasenns 28251-G01
CURRENT INDICATOR ......oviceeeeeeeesessesseseseseasssssssssssssssssssssssssssssssasssssssssssssssssssssssssssnssssssssassassasssess 16489-G1
DIGITAL MULTI-METER .....eceeeeeeeeseeeeseeeeeesesssesssssssssssssssssssssasssssssssssssssssesassasstssssssssassansasssssnsssnssseas 27481-GO1
CRIMPING TOOL ... ee s eeesseessesess s seseasessssssasees s sasssssasssesssssasasssssassassesessssssssasssssessssassassans 27765-GO1
SLIDE HAMMER (AXLE/HUB REMOVAL) .......cunceeeceeeeeceseeseeesessssssessessssesseseasssessssessesssssssassssssssssssmsssenes 15947-G1
SLIDE HAMMER (AXLE REMOVAL ONLY) w..overveeeieseteeeeseesesesesseseseseesseseesssessssesessesssessesesmsssseneasens 18753-G1
PAINT

HUNTER GREEN = TOUCH-UP PEN......ommoeetrieeeseesteseeseessessesesemseessseseesssssssesseasessessesesssssssenessnssenes 28432-G02
INDUSTRIAL YELLOW - TOUCH-UP PEN .....cotmieeeiettseeeeeeeesteseeseeseesesseseesesesssseseessesseseseesesesssesesesenes 28432-G03
HUNTER GREEN - 12 OZ. AEROSOL........oeeceeeeeteeeeeeeeeeeeeeeessesesesssssssssesssssesessessssssesseessesssesssaseessesenes 28140-G09
INDUSTRIAL YELLOW - 12 OZ. AEROSOL ..c.oeeeeeeeeeeeeeestesesseessessseeeseeseseasesesssssssesmssssssssasessmssenes 28140-G14
PERFORMANCE PRODUCTS

BATTERY PROTECTOR, 14 OZ AEROSOL ......oeeeeeeeeeeeeeeeeeseeseessestsessesessesssseseesesssssassssessassssaseses 75500-GO1
WHITE LITHIUM GREASE, 14 OZ AEROSOL .....o.oeiveeeeeseeesesesss et ssss s ssssssssssssssssssssssssssssssssssns 75502-GO11
PENETRANT/LUBRICANT, 15 OZ AEROSOLc.......eceeeeeeeeeeseseesessessssssssssasessssesssesssessssssssssssssasens 75503-GO1
MULTI-PURPOSE CLEANER & DEGREASER, 14 OZ AEROSOL .........oouoiueieeeeseeeerersrssessesessessessesens 75504-GO1
MULTI-PURPOSE HAND CLEANER, 32 OZ LIQUID ........cvuieeeeeeereeestseeseeeseessessesesessesessesessesssessssaes 75505-GO1
BATTERY CLEANER, 32 OZ W/TRIGGER SPRAYER ......ouieeeureeeeeeeeseeeeeseeeesteeseeeseessessessssssesessssseees 75506-GO1
BIODEGRADEABLE CLEANER, 32 OZ W/TRIGGER SPRAYER........cooieeiereeeeeeesestesseesesssssssssenes 75507-GO1
MULTI-PURPOSE VALUE PACK .......coiuiieeeeseeeeeeesessessesesseeeestassssasssssssesssssssesssasesseessssssessssnsessssseasssses 75508-GO1

* BATTERY PROTECTOR, 4 OZ AEROSOL

* PENETRANT/LUBRICANT, 4 OZ AEROSOL

* WHITE LITHIUM GREASE, 4 OZ AEROSOL

* CARBURETOR & CHOKE CLEANER, 4 OZ AEROSOL

Appendix - A Service Parts Manual



ACCESSORIES LIST

Service Parts Manual

Appendix - B



....................

....................

....................

See BODY

See BODY

See BODY

See BODY

See WHEELS & TIRES

See WHEELS & TIRES

See CAB & ACCESSORIES
See CAB & ACCESSORIES
See CAB & ACCESSORIES
See CAB & ACCESSORIES
See TRUCKBED

See BODY

See ELECTRICAL SYSTEM
See WEATHER PROTECTION
See CAB & ACCESSORIES
See WEATHER PROTECTION
See WEATHER PROTECTION
See WEATHER PROTECTION
See CAB & ACCESSORIES
See CAB & ACCESSORIES
See WEATHER PROTECTION
See ELECTRICAL SYSTEM
See WHEELS & TIRES

See WHEELS & TIRES

See WEATHER PROTECTION
See WEATHER PROTECTION
See CAB & ACCESSORIES
See CAB & ACCESSORIES
See ELECTRICAL SYSTEM
See ELECTRICAL SYSTEM
See ELECTRICAL SYSTEM

BALL HITCH KIT....ccciorieiiriieeeee e eeciesee e e e ee s s nneneeees 75326-G02
BUMPER KIT ...t ereee e s ee e 74041-G01

O o 1 L o I [ 75327-G02
CHROME HUB CAP 8".......oo et sce e e seneea 14913-G*.
CHROME HUB CAP B".....cco i eectteescccreiee e scsee e e s seneeee s 16042-G*.
DEFROSTER/COOLING FAN .....oooeeiieceeee e ceree e, 74248-G01

DOME LIGHT ... s 20495-G2.
DOOQR SET ...t e e eersete s s e e e e s nne e e e e neaas 74241-GO*
DOOR SET (VINYL) 1erverveeeereeereeeseseseseseeesenssseesesseesresseesenens 74242-G01
ELECTRIC DUMP KIT .ottt ccee e 74052-G04
GLOVE BOX DOOR......etiiiiecceereecceree et s seee e e sessneeeeeeans 75459-G01
L | AN = U 22559-G2

HOUR METER KIT ...ttt 75113-G02
INSIDE MIRROR ......oo oottt ercee e s eee s e e e ssnee e 27924-G01
INSTRUMENT/SWITCH PANEL .......ooeeeieeee e 74250-G01
REAR VIEW MIRROR KT .....otttieirieeeereeeeecceees e e seennees 19528-G2.
SIDE MIRROR KIT ..ottt e e eeeesveeeesesseneesesneneeens 75400-GO1
SOFT ENCLOSURE ..ottt ene e 75367-G01
STEEL CAB, W/O DOORS......ieeeictreecrcreeeeecnrere e nnaeena 74240-GO*
STROBE LIGHT .....oooie ettt cccrerccever e senrne s seeeeeas 74245-G01
SUNTOP KIT ...ttt ceseeesae e ser e e snnee e 75040-G0*
TURN SIGNAL KIT ..ottt ccere e s screeeeeere s e e nneeas 75107-G02
GOLD SPOKE WHEEL COVERS.........coooeeeeeeeeeerecceneeeneee, 19241-G*.
SILVER SPOKE WHEEL COVERS.........cccccoimrerereeee e, 19241-G*.
WINDSHIELD KIT ...ttt eceeeecseeeesne e e eeeeenaneens 75524-G01
SPLIT WINDSHIELD KIT ....ccoviriiiiieeccieeeeeecrreeeecieeese e 75525-G01
WINDSHIELD WIPER........tiiei ettt 74244-G01
WORKLIGHTS ... .ttt e s 74247-G01
WORK LIGHT BAR WITH LIGHTS. ..ot 71323-G04
WORK LIGHT BAR WITH STROBE .......cccccccveirereeeecceen, 71323-G05
WORK LIGHT BAR WITH LIGHTS AND STROBE ............... 71323-G06
Appendix - B Service Parts Manual



[EZGO]

a EEER Company

E-Z-GO Division of Textron Inc.

P.O. Box 388 Augusta, Georgia USA 30903-0388

Inside USA Phone: 1-800-227-7029, FAX: 1-800-752-6175

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4601

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron Inc.

Technical Communications Department




	FrontCover 800E.ps
	

	
	
	
	
	
	
	
	
	
	A_Accelerator
	

	
	
	
	B_Battery Charger
	

	
	
	
	
	
	
	
	(C)Body.ps
	
	
	
	
	
	
	
	
	
	

	D_Brakes
	

	
	
	
	
	
	
	
	E_Cab
	

	
	
	
	
	
	
	
	F_Direction Selector
	

	
	
	
	G_Electric Motor
	

	
	H_Electrical System
	

	
	
	
	
	
	
	
	
	
	
	
	J_Electronic Speed Control
	

	
	
	
	K_Front Suspension
	

	
	
	
	L_Rear Axle
	

	
	M_Rear Suspension
	

	
	(N)Seating.ps
	
	
	
	

	P_Steering
	

	
	
	
	Q_Truck Bed Manual Lift
	

	
	
	
	
	
	
	
	Q_Truck Bed Electric Lift
	

	
	
	
	
	
	R_Weather Protection
	

	
	
	
	
	
	S_Wheels & Tires
	

	
	
	Specialty Products
	

	
	Accessories
	

	
	

